_.—AF

—KM 957 Series

23| 75 TAE H=H (=282 &2 =]

Post Bed, Whee! Feed With Driven. Roller Foot;
- Needle Needle Feed Lock St|tch Machlne

PARTS BOOK__;

KM:- 967 Series

=g LS HAE Hi=E 124 25 [E=)|

- Post Bed Wheel: Feed With- Driven: RoJier Foot
'*2 “Needle; _Stralght Lock Stltch Machme

@mb’tan

PME-090929 SunStar CO LTD

_.,,_....,—--—4-' .



INFORMATION

A. Parts Book ®+M
Structure of Part Book

&

ar

® A ¥ DR 3=

Unique code by mechanism
@ & ¢ N7 E2a

Unigue name by mechanism

® Note. : RIS HI| K HI2
Refers to notice and memo
@ =Y LIEC| 1w &Y
Name of Part : Unique name of parts

@ A= Qty: IIEQ| =&
Explode view The numer of parts

@ Ref.No.  IIEY NI Alg BIS
Unique identifcation number by part

@ Assembly no. : X(#g) IIEQ| Algd S
Unique identifcation number

® Parts No.: 1R ME 3= by set part
Unique Product code
Ex) T TE
Category Code Category
T+ 5 ) i
Old part 01-030C-1230
AS-000000-00 Es( #H)IHE
et parts
RN GP-000000-00 EEES
New part Instrumental parts
EP-000000-00 HMo|H mE
Electrical parts




WARNING

1. 2ol &8 SlE= MHE 28 A AlF9 3
AJof A FEO g FE A= £ F

2. 2 A= Part Booko 2 A= o

3. AHA o3 glo] Aleko] W H £E 9

1. The parts classified as ass'y items may cause damage to the machine or bad sewing
when they are separtately assembled. Hence, when they are ordered, they can be
purchased asass'y items only.

2. Thisis aparts book. It cannot be used as a manual.

3. Parts are Subject to change in Design Without Prior Notice.



KM-957

Post Bed, Wheel Feed With Driven Roller Foot,
1—Needle, Needle Feed Lock Stitch Machine
=t 7T EA2E HES 128 2% 8F WF7I

KM—-957-7

Post Bed, Wheel Feed With Driven Roller Foot,

1-Needle, Needle Feed Lock Stitch Machine With Automatic Thread Trimmer
Ed| 9% EAE HIESRE 128 2% &% AISAE T

KM—-957SR

Small Saddie, Post Bed, Wheel Feed With Driven Roller Foot,
1=Needle, Needle Feed Lock Stitch Machine
=2l 7T 2B ME EAE HIESR 128 =% &8¢ M7

KM-967

Post Bed, Wheel Feed With Driven Roller Foot,
2—Needle, Straight Lock Stitch Machine
=c] AT EAE HESR 228 2T M5

KM—-967-7

Post Bed, Wheel Feed With Driven Roller Foot,

2—Needle, Straight Lock Stitch Machine With Automatic Thread Trimmer
2| 7% EAE HIEY 228 =5 AITAE e




SunLhtar

CONTENTS
= xt

Machine Body & Thread Adjusting Mechanism

S QAN H D Al TE FEFR| TUH| coeeeeerrrrmmmrrreeeniiiiiee e s 6
Upper Shaft & Needle Bar & Thread Take-Up Mechanism

AP HESEH, AIRITL T coveeenreeeore ettt et 8
Feed Mechanism

TEIOIES T H| vveeeeeeeeemmmmmmrenenteeeeenamiit ettt eeeeesamatbte et et e e e e s e ababb et st e e e s esesbbbaaaseeeeesessnssbbanaeteeeeens 9
Middle Shaft & Lower Shaft Mechanism

ZEDEEE, BFEE DM eeeevrvrreeemnneee sttt 10

Presser Bar Mechanism

E SR EEJH| eevvrenveeneonneenneene et e et st e a ettt et sttt h ettt e st Rt e st et et e st nt e st et e nteensrents 12
F Post & Hook Mechanism

TEAE QL S DEH(KIM-0B7) -eevveeveereemmensenmemeestentontesueesseasesesiteseessemesseessonsessessoessessemessens 16
G Saddle & Hook Mechanism

ME L S DEH(KM-957)--veurevervemeemrermomnenieesretentesirestensemessesstonsessessesseessesstesessesaessensonse 20
H Thread Trimmer Mechanism

JN = iy RO TSROSO PO POUPSRRRPRIN 24
I Needle bar Rocking Mechanism

HESEH ©EE T H|o-veerveveermrerseememmneenseemeesseesitastesttonseessesimeeseestse st essesraesss et enbeen st ensesssenseenee 26
J Synchronizer

QIEFE] AITIELFOIT] T -vververververmeereermemmenseaimensentemeestessonsestesssessessesiteseessemtesseebeessesenees 28
H Needle Bar Up / Down Button

HESEH Al « SF BHE DEH| «eoveereerremmeeieeeeeestse et ete sttt ire st eeste st se ettt ettt s enae e 28
L Program Unit Box & Presser Foot Lifting Solenoid Mechanism

T2 SUE SIA U NED222 DY [0S TEH| ceoerreerrrereeremeeneeneneeeeennnens 28
M Accessories

OB MIATR] T TH v veeveeveemrensereeaireseentemte et et ent ettt et et e b et e ittt e bt sttt et et e st ettt 30
N Gauge Parts

FHOIRL T «vveerveereemeeeeenmeeneesmtenseesteemseentesastes e st erse et e eaneeseesbreebe et eensees s e st e sae e st enseentennnens 32
o Small Saddle Mechanism

B ME A (KIM-O57SR)-vevveveereemmeresermentestetinsessestontestesemessessemmeseesesmtesessesseseesesseesenes 34
P Roller Edge Guide Mechanism (Option)

22 QK] THOIS T (SA) cveveeveerremmententemteitetenie et ettt sae sttt et seaesae b 38

3 INID EX ++evrveeerrsreesnseeamnsssesssseesssssssmssseassssessssesnsseesssssesssssssnsssssasmssessssstesssessmnssessssmesssesanns 40

NOTE : Parts are Subject to change in Design Without Prior Notice.

1. =01l &8t DIE= i =2 Al MZQl Ikt = M= S2H0| 2= == 0 oigt TIEol tist =2
NolE = 5220t 728101 JIsELICH

2. & ;A= Parts Book2E MIAEJYCEZ == Al SJHEILICL

1. Thepartsclassified asass'y items may cause damage to the machine or bad sewing when they are
separately assembled. Hence, when they are ordered, they can be purchased asass'y items only.

2. Thisisapartsbook. It cannot be used asa manual.




Machine Body & Thread Adjusting Mechanism
S8 QYo U ATHE T A

A-34 T TA35
A-14 A-33
TT
. Al5
A0 A-13 .) '~]
T A-18 © AST o o
1T A16  A-16
TAa47 ©OA58
-4
A-55 5
K rase
_ A-50
A-9 PO I T T Al A2
" 1A-46 N
! 17 ‘A-49
Al A-21 | A32 11 AB2 A-29
i-, A-48

A-40-1 A-60
TTTTY

5 38888
aes B9 88 €

A-39 A-52




SunLhtar

NOTE:

A : KM-967-7
Al : KM-967
B : KM-957-7
B1 : KM-957
[1=Common Part

Ref. No. Parts No. Note Name of Parts = o AQ |ty B 'T:ZF::L?
A-1 01-001A-9577| A. B | Arm. Arm Base, Bed-Trimming Am, Arm¥3, Bed(#)-AH4 (F) 1 1
A-2 01-001A-9570 | Al. Bl | Arm. Arm Base, Bed-Non Trimming | Amn, Am®%, Bed(#)-¥] A () | 1 1
A-3 01-0058-9570 Screw (M10X 1.5) hakx AgEE 4 4
A-4 06-032P -7400 Pin ( $7 X 344) b= A3 2 2
A-5 01-0058-9570 Screw (M10x 1.5) 4l AgEE 4 4
A-6 06-032P -7400 Pin ( ¢7%x344) kol = A3 2 2
A-7 01-004A-9570 Bed Supp ort Bed 3] 1 1
A-8 SC-0307-4122 Screw (3/167 n=32) Bo] izt AL (3/16" n=32) | 5 5
A-9 01-010A-9570 Face Plate qisz} 1 1
A-10 | SC-A174-4122 Screw (11/64" n=40) F2o| b AL xH11/64" n=4) 1 1
A-11 | 15-053S-5607 Screw (11/64" n=40) FHo] B2 2y AH11/61" n=40) 1 1
A-13 | GP-013234-00 Thread Takeup Lever Cover A A7) A 1 1
A-14 | SC-0502-2302 Screw (9/647 n=40) F o] W] 221} AK9/64" n=40) 2 2
A-15 | 01-015A-7400 Thread Retainer A1 Al Ae) 2 1
A-16 | SN-0121-7400 Nut (15/64" n=28) £7 Y E (15/64" n=28) 2 1
A-17 | 01-018M-9570 Rubber Cap ( $254) St sFE}A (k) 2 2
A-18 | 01-007R-8130 Rubber Cap ( ¢105) 31%w}7)( Hole) 1 1
A-19 | 01-023A-9570 Arm Thread Guide Plate s Al (k) 1 1
A-20 | SC-A174-4122 Screw (11/64" n=40) FE o] Wk 2L UAH11/64" n=4) 1 1
A-21 | 01-022A-7500 Arm Thread Guide Plate(L) Sk Al () 1 1
A-21-1| 01-024A-7500 Felt For Upper Thread Supply QA F4 AE 7o) 1 1
A-21-2| SC-0536-7500 Screw (3/32" n=56) 2] BT A2 AH¥/3Y n=5%)| 2 2
A-2 | 44-024M-7500 Fdt (8x32) QA FoAE 1 1
A-23 | SC-0519-2302 Screw (9/64” n=40) Fio FZAHA ALUAHY6 n=0)| 1 1
A-25 | GP-009202-00 A Modd Mark (KM-967-7) zeul = (KM-9%67-7) 1

A-26 | GP-009213-00 Al Modd Mark (KM-967) welul = (KM-967) 1

A-27 | GP-009214-00 B Modd Mark (KM-957-7) weln} = (KM-957-7) 1
A-28 | GP-009217-00 Bl Model Mark (KM-957) vl = (KM-9%7) 1
A-29 01-032A-9570 Rear Cover R 2 2
A-30 | SC-0523-1230 Screw (3/167 n=28) Fio| Wzt Ao} AK3/16" n=28) | 5 5
A-31 | 01-034A-9570 Bearing Cover W o8] AW 1 1
A-32 | SC-A170-4122 Screw (9/64” n=40) o] W] 22} AK9/64" n=40) 2 2
A-33 01-086 A-9570 Presser Bar Lifter Plate Cover e &7)7) 59 AW 1 1
A-34 | SC-0523-1230 Screw (3/16" n=28) F3o| At Ao} aAK3/16" n=28) | 1 1
A-35 | SC-0548-7400 Screw (3/16" n=32) Fo) Wn] Ao AK3/16" n=32) | 1 1
A-37 | 01-039R-9570 Bed Hde Cover W = e} Ag 1 1
A-38 | SC-A170-4122 Screw (9/647 n=40) So] W] A2 AHOA4" n=40) | 2 2
A-39 | 01-041A-9570 Bed Leg W) = o} g 1 1
A-40 | SC-0108-2350 Serew (M6X 1.0) SR e] REE(M6X10)| 2 2
A-40-1 | 01-020W 2350 Washer (¢ 6X tL5) 2} A 2 2
A-41 40-001A-9677 Thread Tension Contrd Ass'y Al = AR (H) 1

A-42 40-002A-9670 A Thread Tension Contrd Ass'y Al =H J’ 1(HH) 1

A-43 40-003A-9577 Al Thread Tension Contrd Ass’y Al 24 A=) () 1
A-44 40-004A-9570 B Thread Tension Contrd Ass'y Al =4 AR (#H) 1
A-45 | 40-109P -9570 Bl Tension Releasing Shaft A =37 % (0 1 1
A-46 | 15-0538-5607 Screw (11/64" n=40) vl g 9] k3 FUAB| 1 1
A-47 | SC-0179-3710 Screw (11/64" n=40) Fio] 2ol oA (1/6" n=0)| 1 1
A-48 01-019C-7400 Stopper for Thread Takeup Spring AzA Az AEF 1 1
A-49 | SC-0531-4125 Screw (9/647 n=40) F2o) 23 A oA Y6 n=4)| 1 1
A-50 | 40-006 A-9577 Tension Release Solencid Ass’y(4) A =37] Fdleo)l= (#) 1 1
A-52 | 17-437C-7907| A, B | Tube for A-50 A2 BN 1 1
A-54 | 08-010B-3701| A. B |[Plug for A-50 Z8]7 1490P1( ) A1) 1 1
A-55 | 01-009R-2350| A. B | Cable Holder A o)8 2} o) 1 1
A-56 | SC-0531-4125| A. B | Screw (9/64" n=40) E8o) Toval 2}94\»]-%]-19/64' n=40)| 1 1
A-57 | SC-0162-4113| A, B | Screw (M5X 0.8) 47 R REE(MX08) | 2 2
A-58 | 07-011W-1230| A, B | Washer (¢ 6XtL5) Fhupat o] o}A 2 2
A-59 | 10-065A-9577| A. B | Cable Holder(3N) A o] B ET)(3N) 3 3
A-60 | SC-0365-4118| A, B |Screw (9/64" n=40) F o] Wn| 2He}AK9/64”" n=40) | 7 7
A-61 | 01-035P-1370| A. B | Machine Number Plate H s 1 1
A-62 | 01-035P -7400 Pin Hasg 3 4 4
A-63 | GP-020585-00 Modd Mark (KM-957SR) @ 9lu} =7 ( KM-957SR) 1
A-64 | 01-011L-2350| A, B | Cable Holder(5N) A o] & &](5N) 4 4




Upper Shaft & Needle Bar & Thread Take—Up Mechanism
Y=, Hisl, &Xio] A

B-41 B-43
"
B-46
B-45O (@] Bao*'
- B-42
B4g oo A
Lq} B4 1 B-15 B-14
B-48-1 B-47 B-3 B-4 - .
B-38-1 ' B-10= #B-9 ‘s= 8+
B-3g-2 B ° 388 :6 B.aq 25 B-17 B-18
o7¢ @ 2200 ¢ or
38-4 7
B-30 ¥ , B-29 B-35 B-39
B-33
1] L]
B-21j| B-21
B-19 |[B-20
B-24
T
B-32
T B-23
- TR-
B-31 BZZI 1 B-27 | B-28
g5 | B-26
Ref. No Parts No. Note Name of Parts = o Q'ty Ag)e':il:)edd
B-1 02-101A-9570 Upper Shaft A2 1
B-2 GP-025331-00 Link Cam FEE (9 1
B-3 SC-0123-1230 Screw (9/32” n=28) SE A A A3 n=8) [ 1
B-4 SC-0112-2302 Screw (9/32" n=28) FEo] M EA(9/32 n=28) 1
B-5 SC-0317-4517 Screw (15/64" n =28) S7F o Eo| WEUAH(I5/64 n=28) 1
B-6 SC-0307-4122 Screw (3/16° n=32) F8o| ot A2 AHYI6 n=3) 2
B-7 BR-000096-00 Upper Shaft Front Bearing A% A o] 2 (NTN 6D4LUNR)
B-8 02-009A-9570 Timing Belt Pulley(Upper) efelw] wWiE =] (B)-GD [ 1)
B-9 SC-A117-4417 Screw (1/4” n=40) 7 TR o] FERJA(VT n=40)
B-10 SC-A308-4517 Screw (1/4” n=40) 7 FeE o] } 3 A4 n=40) 1
B-11 02-012A-9570 Timing Belt(Upper) Elo]u] Wl E (|- 1
B-12 07-011A-5607 Upper Shaft Rear Bearing 3= I v °—%‘(6004NR) 1
B-13 02-115A-9570 Bushing for B-12 A= & wj|o]3] Al 1
B-14 SC-A117-4417 Screw (1/4” n=40) S7h Frde] WA (1/4 n=40) 1
B-15 SC-A308-4517 Screw (1/4” n=40) 7 T o] WA (V4 n=40) 1
B-16 02-118A-9570 Upper Shaft Guide Bushing A% s XA (O 1
B-17 02-019R -9570 Cover for B-16 AP Qb B4 wpo) 1
B-18 02-020S-9570 Screw (M6 X 1.0) A2 o] EA] v AL 1
B-19 04-101A-9670 A. Al |Needle Bar Hl 51 1
B-20 04-101A-9570 B. Bl |Needle Bar vl 1
B-21 04-103R -9570 Rubber Cap( ¢ 6.6) s I 1
B-22 04-004A-9670 A Al Needle Clamp(Standard:2.4mm) vl Zfe] (£F:24mm) 1
B-23 04-105A-9670 A, Al Needle Clamp Holder HlE %ol =t 1
B-24 SC-A156-4118 A Al |Screw (9/64" n=40) F o] S A AH9/6L n=4) 1
B-25 A. Al |Needle Bar s 2
B-26 B. Bl |Needle Bar Hls 1
B-27 SC-A350-4515 A, Al Screw (1/8” n =40) 3"%01 HEHAHL/AB™ n=40) 2
B-2 SC-0549-2125 B. Bl [Screw (1/8" n=40) SR PR n=0) | 1
B-29 04-110A-9570 Needle Bar Clamp e I )| 1
B-30 SC-0180-4111 Screw (11/64 n=40) 27 EE(11/64 n=40) 1
B-31 04-012A-9670 A. Al [Stopper for Needle Bar Frame e 39 A 1
B-32 SC-0523-1230 A Al [Screw (11/64" n=40) F8o U7 é}—;‘ JAHI/6 n=0) [ 1
B-33 04-114A-9570 Needle Bar Crank s Fe= 1
B-34 04-015A-9570 Needle Bearing for B-33 R o =2 = o] & w[o] FYHKLOD) 1
B-35 04-016W-9570 Washer ( $82 Xt1.0) et F= oA 1
B-36 04-117A-9570 Stud for Needle Bar Crank e IECEES 1
B-37 40-002C-2350 E-Ring( 4 8) A%Z7] gl A B3 (48) 1
B-3-1 [GP-008028-00 Thread Takeup Lever Al 2] 7] 1
B-382 [08-012A-9570 Eyelet for B-33-1 A A7) _of o= (37045 1
B-38-3 [08-002A-9570 Bearing(Small) for B-38-1 ATR[ 7] w15 () (NTN624) 1
B-33-4 [01A1425-811H Bearing(Big) for B-33-1 71 755 o3 (NTN608Z) [ 1
B-39 04-018C-9570 Grip Ring For B38-1 a3 %%‘(ISTW—sﬁS) 1 NOTE:
B-40 08-105A-9570 Hinge Pin For B-33-1 AR 7] 3AA (C) 1
B-41 SC-0352-4515 Screw (3/16" n =28) B0 "d%L] 1(3/16" n =28) 1
B-42 08-107A-9570 Bushing for B-40 A A7) 3 A RA] 1 A KM-967-7
B-43 SC-0352-4515 Screw (3/16" n =28) E= D) “d JAT(R/16 n=28) | 2 !
B44 | QP-012888-00 Take up Lever Crank AT 29 1 AL : KM-967
B-45 BR-000156-00 Needle Cage for B-44 o] 5 A [A(7X 10 X8) 2 B : KM-957-7
B-46 08-011R -9570 Needle Cage Cover A3 7] wzi Yol & A oA uAl 2 B1: KM-957
B-47 10-020W-2700 Washer( ¢ 45X t0.8) 2539 F oA 2
B-43 08-0138-9570 Stud for B-44 A A7 Z=A= A} 1 RS T
B-49 08-014W-9570 Stopping Washer for B—48 REHIESEIRERIER 1




Feed Mechanism

ojoj= &
C-12 . -
N 9
00 i : ' lcs g DC8
C-34 c-37 C-44 S Cca @ u =c9
iyl C-6 -
) QO OO eJe e cr
C-40 c-32 C-49 c-50
7 - 153
C-41 c-35C-36 c21 C 22 C-42 C-43 @\
. c-18 O o W
C-39 C-24 C 19 l‘ 1 . C-51 C-51-1 C-52
T 77\
c-38 O O : (c-27)
cs. ©®  cis  Cle conid e
c-26 1 TT —
- meI )
c1i7 G20 . ==C-30
C-31
, Applied
Ref. No Parts No. Note Name of Parts = o Q' ty Period
-1 06-001A-9570 Feed Length Control Button W 2 HE 1
c=2 06-002G -9570 Spring for C-1 W 2] W E A 1
Cc-3 40-002C-2350 E-Ring (¢ 8) B2 (48) 1
C-4 06-004A-9570 Presser Plate for C-=7 mlzsl X szl ==y 1
C-5 06-0058-9570 Screw (3/16" n=28) BEREREREN 1
-6 SN-0119-4000 Nut(3/16" n=28) L7 E (3 1() n=28) 1
Cc-7 06-007P-9570 Pin( ¢ 8X35) HA =4 5 1
-8 06-020C-7400 E-Ring( 4 6) E2] ($6) 1
C-9 06-009G -9570 Spring for C-7 HA 2 ) A 1
C-10 06-010A-9570 Feed Eccentric Control Asm. AA A 3 BA(F) 1
C-11 10-020W=-2700 Washer (¢ 45X t08) A& IES| 2
C-12 SC-A174-4122 Screw (11/64  n =40) Sao] Wl oA (11/6 n=40)] 2
C-13 06-013P-9570 Pin( ¢ 5X30.6) HA zA7] 2 o A7 1
C-14 05-014C-1230 E-Ring (¢ 4) I Abt B2 (4 4) 2
Cc-15 06-015A-9570 Feed Cam g ol A 1
C-16 06-116A-9570 Feed Cam Body Jol= M EA (C) 1
Cc-17 SC-000367-00 Screw (M6 X1.0) S Bo] 3] lAHbew) 2
C-18 06-018A-9570 Feed Cam Moving Body Ass’ v JJol= A E EA(E 1
C-19 06-019A-9570 Moving Body Guide vlol= A % wA) °MM 1
=20 SC-0307-4122 Screw (3/16" n=32) FHo| Ws} 2t Al (Y16 n=2) 2
Cc-21 06-021C-9570 Screw Presser o= B qhiyt e 2
-2 SC-0542-1230 Screw (11/64” n=40) B o] M=l (11/647 n=40) 1
-2 06-023W-9570 Washer (¢ 24 Xt0.3) vlol= A Ba] o} (WW23) 1
C-24 06-024A-9570 Collar for C-16 gol= M B yle} 1
-2 06-025C-9570 Feed Cam Body Presser goj= A B g 1
C-% SC-0110-1230 Screw (15/64" n=28) 33 o] M=ulAL (15/647 n=28) 1
-7 GP-042659-00 Feed Cam Connecting Rod Fol= A AAFZ = (C) 1 Feb. 27. 09
06-127A-9570 Feed Cam Connecting Rod Fol= M AAZ = () 1
[ 06-028A-9570 Bearing for C-27 solz 7 dAET uo] (A7) 1
C-29 07S007S-306H Needle Cage for C-27 ol Ale[#] (8x11X10) 1
C-30 06-030A-9570 Stud for C-27 ol M AAFE = 1
C-31 SC-0317-4517 Screw (15/64" n=28) 7 o] WELAL (161 n=%) 1
=32 06-132A-9570 Feed Rock Shaft 299 (C) 1
C-33 06-033C-9570 Stop Ring for C-32 C=[(STW15) 1
C-34 06-034W-9570 Washer (¢ 155 Xt1.5) Zesdul ) A J?—M o} A 2
-3 06-135A-9570 Bushing (F) for C-32 =g 7 1
C-36 06-036A-9570 Needle Cage for C-35 o]lE A oX (15>< 19 X17) 1
Cc-37 025020S-306H Cover for C-36 ol= Alo]A] vl 2
C-38 06-138A-9570 Crank (F) for C-32 e L A =T TD) 1
-39 06-1198-1230 Screw (3/16" n=28) S Ho| wal 2klAl (316 n-ox) 1
C-40 GP-028242-00 Feed Rock Shaft Joint Clamp Zud JAZTE B (C 1
C-41 SC-A174-4122 Screw (11/64" n=40) S8o| b 2}l (11/61" n:w) 1
C-42 06-142A-9570 Bushing (M) for C32 =g F2A (Q) 1
43 025020S-306H Needle Cage for C—42 Y olE Al o]A] (15X 19 X17) 1
NOTE: C-44 _ |06-037R-9570 Cover for C-43 v o]= Al o|#| u}~ 2
C-45 06-145A-9570 Crank (R) for C-32 Zgug F=3(4%) (C) 1
= SC-0305-5607 Screw (3/16_n =32) N S S Qi AR 2
A KM-967-7 C-47 06-030A-9570 Stud for C-45 golt A AA 2= % 1
AL KM-967 48 SC-0317-4517 Screw (15/64 n=23) S 7o B o] MELUE (/6 o o%) 1
» C-49 06-149A-9570 Bushing (R) for C=3 EE EEEEEY 1
B : KM-957-7 =50 0250205 -306H Needle Cage for C—49 L) o]= A o]A] (15X 19 X17) 1
B1: KM-957 C-51 06-037R -9570 Cover for C-50 v o]5 Al o[A] w1 2
ECommon Part | | C=51-1 [06-034W-9570 Washer (¢ 155 Xt1.5) Sould A 2A] o)A 1
Cc-52 CL-000082-00 Collar for C-32 =g sle} (0 1
-5 SC-0317-4517 Screw (15/64” n =28) S7 o] WU} (15/64° n=2) 1




Middle Shaft & Lower Shaft Mechanism
==7r=

U, Ol A

‘jﬂ D-12 \ i 'l D-13 v
K(Omm~4.2mm)-' K (Omm~5mm) |

[ D-16

D-15
T

D-17 D-18

D-6% #D-5 D-68 8p-5D-118 #p-10

D-2
D-31
D-328 0 ®lD31
D-24 D-32 D-39 D-43 D-42
LR g L 00 (R Lo g/

D-28 D-33 D-36

4 .4 )
510 1 1D20 [y.o D350, D34 pap3g W -
D-25D-29

D-29 D-49
._‘ D53 .
u I Ir : @ V¥pD-ss
o 'Y! pEe
(- 2 i
D-52 D-52 2k
I 4! Ypss
L~_l D59
557

D-62 '




SunLhtar

Ref. No. Parts No. Note Name of Parts = o AQ |ty - 'T:ZF::L?
D-1 | 13-101A-9570 Middle Shaft 7+ (C) 1 1
D-2 | 13-002C-9570 Stop Ring for D-1 274 C3 W E2](STW17) 1 1
D-3 07-008A-7400 Middle Shaft Front Bearing ul] ©]3] (6203) 2 2
D-4 | 02-009A-9570 Timing Bet Pulley (Middle) As’y |E}le|w] Wl E E=2] “f” (4) 2 2
D-5 | SC-A117-4417 Screw (1/4” n=40) $7F 1) Fo] WEaH1/4" n=4) 2 2
D-6 | SC-A308-4517 Screw (1/4" n=40) £7 Y Eo] WEYAHI/4 n=4)| 2 2
D-7 02-012A-9570 Timing Belt (Lower) E|oly] Wl E 1 1
D-8 | 07-011A-5607 Middle Shaft Rear Bearing AbZ Z w)|o] 3] (NTN6004 ZZNR) 1 1
D-9 | 02-115A-9570 Bushing for D-8 Al & owo]g] BHA) 1 1
D-10 | SC-A117-4417 Screw (1/4” n=40) $7b 1) Fo] WEaH(1/4" n=4) 1 1
D-11 | SC-A308-4517 Screw (1/4" n=40) $7 Bl WEUAH1/4 n=4)| 1 1
D-12 | 13-117A-967B | A. Al | Stitch Length Contrd Ring w4 LA)E A 42 1
D-13 | RI-000063-00| B. Bl |Stitch Length Contrd Ring o A8 B 50 1
D-14 | SC-0104-5607 Screw (1/4" n=40) F o] W E:)AF(1/4" n=40) 1 1
D-15 | 13-017A-9570 Pulley Zg 1 1
D-16 | SC-0150-4122 Screw (15/64" n=28) FE o] b 2L UAH15/64" n=3) 2 2
D-17 | 02-019R-9570 Pulley Cover AbZ o 74 wls) 1 1
D-18 | 02-020S8-9570 Screw (M6X 1.0) AFZ Q] A wls) A} 1 1
D-19 | 07-101A-9570 Lower Shaft “A” 3= A 1 1
D-20 | 07-102A-9570 Bearing (F) Bushing for D-19 3= A A wo]g A 2 2
D-21 | SC-0317-4517 Screw (15/64" n=28) $7 o] HEaH(15/64" n=28) 2 2
D-22 | 01-155A-7600 Front Bearing for D-19 3 A A wlo] F(NTN6002ZZ ) 1 1
D-23 | 07-005A-9570 Lower Shaft Collar 3= 7}2} 2 1
D-24 | SC-0317-4517 Screw (15/64" n=28) 7 o] WEAH15/64" n=29 4 2
D-25 | 07-007A-9570 Lower Shaft Gear 3} = 7)o](37184) 2 1
D-26 | 07-009S-9570 Screw (M6X 0.75) 71¢] 314 AHB-5MM 607061-5) 4 2
D-28 | SC-0317-4517 Screw (15/64" n=28) 7 Rol HEUA(15/64 n=29 | 2 2
D-29 | 01-155A-7600 Front Bearing for D-19 3 A A w|o] F(NTN6w02ZZ)| 1 1
D-30 | 07-012A-9570 Lower Shaft Claw Clutch Ass'y 3= 23 Zx () 2 2
D-31 | SC-A117-4417 Screw (1/4" n=40) %7F o] HEUAH1/4" n=4)| 2 2
D-32 | SC-A308-4517 Screw (1/4" n=40) %7b o] HEUA1/4" n=4)| 2 2
D-33 | 07-015A-9570 Clutch Connecting Disc Z8x d AT 1 1
D-34 | 07-116A-9570 Lower Shaft “B” 3% B (C) 1 1
D-35 | 07-117A-9570 Bearing (F) Bushing for D-34 3l B A wog] B4 ( 1 1
D-36 | SC-0317-4517 Screw (15/64" n=28) &7b o] W EAH15/64 :’R) 2 2
D-37 | 07-019A-9570 Front Bearing for D-34 3}% B o] (NTNGR02ZZNR) 1 1
D-38 | 07-221A-9570 Bearing (R) Bushing for D-34 3% B F vlol¥ B4l (O 1 1
D-39 | SC-0317-4517 Screw (15/64" n=28) $7+ o] WEUAH164 n=29) 2 2
D-41 | 07-025A-9570 Timing Belt Pulley (Lower) Ass'y |Ele|®] Wl & Z2] “T" (#1) 1 1
D-42 | SC-A117-4417 Screw (1/4" n=40) £7F v o] WELPAL(1/4" n=4) 1 1
D-43 | SC-A308-4517 Screw (1/4" n=40) %7F o] WELpAL(1/4" n=4) 1 1
D-44 | 07-028A-967B Gear Driving Base 7] o] FE w| o)A 1
D-45 | 01-020W-2350 Washer (¢ 6X t1.5) ZA b obA 6
D-46 | SC-0108-4113| A, Al |Screw (M6X 1.0) 87} B o] EE(M6X 10) 2
D-47 | GP-024432-00| A, Al | Gear Driving Shaft 7o) F% = 1
D-48 | 01A142S-811H| A, Al | Bearing for D-47 71e] % & o3 (NTN608Z) | 2
D-49 | 07-083C-9570 | A, Al |Stop Ring for D-48 C3 W %8 (RTW22) 2
D-50 | 05-027W-9570 | A, Al | Washer (¢ 6x1t0.15) 288 = AR 94 B 2
D-51 | 07-135A-9570 | A, Al |Front Bushing for D-51 71e) F% & ARA 2
D-52 | 05-025A-9570| A. Al | Clutch Bearing for D-51 289 = AR F8H) 2
D-53 | 05-012S-9570| A. Al | Screw (M4x0.7) FE2 AES 9 A} 1
D-54 | 11-017S-7500 | A, AlA. | Nut for D-53 71e] FE & AREA UA Y E 1
D-57 | 07-041A-9570| A. Al | Connection Rod for D-55 7le] FE &= HARA AAZF= 1
NOTE: D-58 | SC-A477-4128 | A, Al | Pivot Screw (M4x0.7) AFBA) A AR = g} 2
D-59 | 44-001R-9570| A, Al |Fdt 288 = dA5 s A E 2
D-60 | SSKM-0000001 Synchronizer Ass’y Al AR o] A (%) 1 1
A1 KM-967-7 D-60-1| 11-020A-2500 Magnetic Holder vl 7 8] E o) 2
ALe oy D-60-2] 11-022W-2500 Washer For D-60-1 e EE GRS (4)
gi K2AM93277 D-60-3| 11-0215-2500 Screw For D-60-1 ol e Eo Hoa} (4)
[=Common Part D-61 | 10-065A-9577 Cable Holder(3N) A) o] B-3to] (3N) 1 1
D-62 | SC-0365-4118 Screw (9/64" n=40) Ao B} o] A VAH9/64" n=40) 1 1




Presser Bar Mechanism
SO &

E-7
E-2 m E-1
"Es

E-5 - E-8

E-10 Tex

E-11 1 m — E3
comll O O
E-56 E-22
0 E12 Qc2
[ |
E-57 E-13 E-26

T E-15 E-27
E-24  E.o5 E-26
‘ T E-18 ' o e
E-17 E-23 — C
E-27
C T B4 VETT
? w ™ E-41
E£-40 E-40 O E-43

Q@
E-44
© Oess &

[¢)]

- i | =
i_E_46 F E'“Eg E-T47 E-48 E-49
1 2

=]
E-50-7 E-$-4 E-50-
TTT

E-28

¥ E-30

J E-31

' E-9

¥ E-30

2 E-31

h

L E-20-1

E-66

E-71

Ll 1
| !
[ [
! _i
! i
! |
| |
! |
! i
! |
| |
| |
! i
! i
| i
i i
! !
| !
! !
| |
| i
| i
! |
| |
| AR |
i B
40 |




SunLhtar

NOTE:

A : KM-967-7
Al : KM-967
B : KM-957-7
B1 : KM-957
[1=Common Part

Ref. No. Parts No. Note Name of Parts = o Alety - 'T:F;F:il:)%d
E-1 | 05-101A-9570 Presser Bar Upper Bushing g A 1
E-2 | SC-0352-4515 Screw (3/167 n=28) FRo] W EAH(3/16" n=28) 1
E-3 | 05-103A-9570 Presser Bar &9 (0 1
E-5 | 05-105A-9570 Presser Bar Bracket 2o Besl (C) 1
E-6 SC-0317-4517 Screw (15/64" n=28) %7+ FrjRol WEUA(1/64 n=28) 2
E-7 05-0078-9570 Screw (1/2" n=28) &z A} AH1/2" n=28) 1
E-8 05-008S-9570 Pressure Adjust plate spring x4 g AxE 1
E-9 | 05-0098-9570 Pivot Screw (M6X 1.0) g¥zA 3 AxY A A At 1
E-10 05-110A-9570 Presser Bar Lower Bushing 2o s 1
E-11 | SC-0352-4515 Screw (3/167 n=28) FEo] WEFIAH3/16" n=28) 1
E-12 | 05-012S-9570 Screw (M4x 0.7) FEY A& 9 A} 1
E-13 | 05-013A-9570 Body for Roller Ass y 223 (M) 2AHEA (0 1
E-14 | 05-014G-9570 Spring for E-16 Yo| & 7}= Ba}Al 314 Axd 1
E-15 | SC-0180-4111 Screw (11/64" n=40) |7 B E(11/64" n=40) 1
E-16 | 05-016A-9570 Needle Guard Bracket YolE 7l= Bl 1
E-17 | 05-017A-9670| A. Al |Needle Guard (Standard : 24mm) |4 °lE 7}=(EFE: 24mm) 1
E-18 | SC-0365-4118| A, Al |Screw (9/64” n=40) Bo] Wn] 2L} A9/64" n=40) 1
E-19 | 05-119A-9570 Rdler Shaft Hinge Body 2% 3A FA (0 1
E-20 |SC-0183-4122 Screw (15/64" n=28) 2o @2 A2 aH15/64" n=138) 1
E-21 | 05-021A-9570 Bearing for E-23 3% 3% ¥ o]g (GE 8D0) 1
E-2 | 05-022C-9570 Stop Ring for E-23 2883 94 W o]3 BECY(IRTWI6) 1
E-23 | 05-023A-9570 Roler Shaft 229 1
E-24 | 05-024A-9570 Upper Bushing for E-23 289 E A 2
E-25 | 05-025A-9570 Clutch Bearing for E-24 229 E ARA 293 2
E-2%6 | 05-026W-9570 Washer (¢ 97X t1.0) 295 AR oA A 4
E-27 | 05-027W-9570 Washer (¢ 9.7 t0.1) 2293 A3 9 MB 2
E-28 | 40-002C-2350 E-Ring (¢ 8) A7) g A ER (¢ 98) 4
E-29-1| 07-041A-9570 Connecting Rod for E-24 7]e] F55H AFA] dAFR= 2 | 1 E-29
E-30 | SC-A477-4128 Pivot Screw (M4x0.7) AFRA) QAR = T} 4
E-31 | 44-001R-9570 Felt 2895 dAF = 4= 2
E-37-1| 05-029A-9570 Connecting Rod for E-32 2293 A3 44 == 0 | 1 E-37
E-40 | 05-0B8A-9570 Holder For E-23 ( ¢36) 2885 E0(¢36) 1
E-40 | 05-089A-9570 Holder For E-23 ( $26) 2292 EY(426) 1
E-41 | 05-039P-9570 Fixed Pin for E-23 288 E 2N 1
E-42 | 05-040C-9570 Snap Ring for E-23 2293 2 (INA-BRS) 1
E-43 | 05-041C-9570 Snap Ring for E-40 228 % Eo AYH(INAWRS) 1
E-44 | 05-042A-9570 Bearing for E-40 2485 £ vl 2
E-45 | 05-022C-9570 Stop Ring for E-44 288 % 3A o3 PF CH 1
E-46 | 05-044A-9570 Rdler Foot Ass'y Bracket ( ¢ 36) 2g8 =7 (i) 2ePl (436) 1
E-46 | GP-010181-01 Rdler Foot Ass'y Bracket (¢ 26) 283 =7 (H) Bebl (426) 1
E-47 | 05-0458-9570 Screw (M4x 0.7) Bl Ak 1
E-48 | GP-010476-00 Guide for E-46 28 = () Bl o 1
E-49 | 05-0458-9570 Screw (M4X 0.7) Bl HAviab 1




Presser Bar Mechanism
SO &

E-7
E-2 m E-1
"Es

E-5 - E-8

E-10 Tex

E-11 1 m — E3
comll O O
E-56 E-22
0 E12 Qc2
[ |
E-57 E-13 E-26

T E-15 E-27
E-24  E.o5 E-26
‘ T E-18 ' o e
E-17 E-23 — C
E-27
C T B4 VETT
? w ™ E-41
E£-40 E-40 O E-43

Q@
E-44
© Oess &

[¢)]

- i | =
i_E_46 F E'“Eg E-T47 E-48 E-49
1 2

=]
E-50-7 E-$-4 E-50-
TTT

E-28

¥ E-30

J E-31

' E-9

¥ E-30

2 E-31

h

L E-20-1

E-66

E-71

Ll 1
| !
[ [
! _i
! i
! |
| |
! |
! i
! |
| |
| |
! i
! i
| i
i i
! !
| !
! !
| |
| i
| i
! |
| |
| AR |
i B
40 |




SunLhtar

Ref. No. Parts No. Note Name of Parts = o Alety - 'T:ZF::L?
E-50-1 | 05-480A-9570 Rdler (¢ 26) 289 x4 (4 26) 37149 1

E-50-1 | 05-481A-9570 Rdler (¢ 36) 287 =3 (¢36) 1

E-50-2 | 05-482A-9570 Guide Plate for E-50-3 289 %8 g 37150 1

E-50-3 | 05-483A-9570 Rdler Driving Ball 287 $%8 152 2

E-50-4 | 05-484A-9570 Positioning plate for E-50-3 287 +%% 2AT 37151 1 E=50
E-50-5 | 05-485S-9570 Screw (M25x% 0.45) 287 $%8% 3} 37153 3

E-50-6 | 05-486S-9570 Screw (M25x% 0.25) 287 $%3 3} 37154 3

E-50-7 | 05-049W -9570 Washer (¢ 3% t0.1) 289 =7 9N 2

E-51 | 05-0508-9570 Screw (M25x 0.45) 289 =) A 1

E-51-1 | 05-481A-9570 Rdler (¢ 36) 289 x4 (¢36) 377

E-52 | 43-101A-9570 Presser Bar Lifter Crank FEd &7 =ZEA 1

E-53 | 43-002A-9570 Bushing for E-52 Fau &) F A 1

E-54 | GP-027468-00 Presser Bar Lifter 2 &) 1

E-55 | SC-0164-2700 Screw (3/16" n=28) F&o] HEIAHS/16" n=29) 1

E-56 | 43-005A-9570 Guide Bushing for E-5 Fed Hepl el A 1

E-57 | SC-0317-4517 Screw (15/64" n=28) 7] HEFAK1564" n=28) 1

E-58-1| 43-071A-9570 Presser Bar Lifter Moving plate FEd &) e 1

E-58-2 | 43-072A-9570 Pin ( ¢5%185) e A M - | 1 s
E-58-3 | 43-073A-9570 Rdler for E-58-2 53 A 28y 1 )
E-58-4 | 05-014C-1230 E-Ring (¢ 4) QAT EF (4 4) 3

E-59 | 43-008S-9570 Pivot Screw (M6x% 1.0) FEu &) 53 Tt 1

E-60 | 43-009G-9570 Spring for E-58-1) FEu &) 5 Axd 1

E-61 | 43-010A-9570 Knee Lifter Connecting Bar T2 4% 1

E-62-1| 43-121A-9570 Knee Lifter Crank FELH Y= 1

E-62-2 | 43-122A-9570 Knee Lifter Crank Stud 5 A F 1 e
E-63 | SC-0307-4122 Screw (3/16” n=32) F8o] Fat 2F-21}AK3/16" n=32) 2

E-65 | 43-015S-9570 Screw (M6x 1.0) T2 AYa A8 A} 2

E-66 | 44-097C-7500 Nut for E-65 A YE 2

E-67 | 43-017A-9570 Knee Lifter Crank Spring Hook 7293 FYT AxY Ao 1

E-68 | 43-018G-9570 Knee Lifter Crank Spring F2&Y AYa Az 1

E-69 | 43-019A-9570 Spring Hook plate 233 Ao 3 1

E-70 | SC-0183-4122 Screw (15/64" n=28) FEo] @zt AL UaH15/64" n=13) 1

E-71 | 43-021A-9570 Knee Lifter Bar Ass’y FESHE(F) 1

E-76 | GP-015583-00 Needle Guard (20mm) Y= 7}= (20mm-ukg-) 1

E-77 05-0001-9570 Rdler Presser Foot Ass'y 29 xFH(x) 1

NOTE:

A : KM-967-7
Al : KM-967
B : KM-957-7
B1 : KM-957
[1=Common Part




Post & Hook Mechanism
EAE O X UA(KM-967)

F-31
[
F70 F-71 i !
TT ! [_._l
| jRF
L
i
i l—'_IIF-36
F-69 | '

F-1,80,82

i TTY T,
F-17 F-46 @D LAE X
Tt S @ra wee
F-47 ‘
0000 F48. B OFs3 F-62' (O F61
F-16 F-57 F-59
I F-47
F-48

Tr

1T
F-78 F-78

e

it

szt

B ——
Ol
~J

o,

TN
'




SunLhtar

NOTE:

A : KM-967-7
Al : KM-967
B : KM-957-7
B1 : KM-957
[1=Common Part

Ref. No. Parts No. Note Name of Parts = o Q'ty 'T:Z?il;%d
F-1 09-001A-9670 | A, Al |Post EXE (24mm) 1
F-2 SC-0543-2302| A, Al |Screw (11/64" n=40) E8 o] ¢z 22} aH(11/64" n= 40) 8
F-3 09-003A-9670 | A, Al | Whee Feed 3 5 1
F4 09-004A-9670 | A, Al | Whed Feed Positioning Plate g 5 A% 1
F-5 SC-A174-4122| A. Al |Screw (11/64" n=40) Fo] WAt ASAK11/647 n=40) 2
F-5-1 | 10-020W-2700 | A. Al |Spring Washer For F-5 253 oA 2
F-6 GP-010485-01 A Needle Plate(24mm)-Trimming W} S3H(ZF:24mm)-AF A 1
F-7 09-006 A-9670 Al Needle Plate(24mm)-Non Trimming | B} &3H(ZF:24mm )-8] A 1
F-8 GP-010487-01 A Auxiliary Needle Plate (Standard : 24mm) | 2% B} SIH E3:24mm) 1
F-11 | SC-0302-4114| A, Al |Screw (11/64" n=40) A 2] B-LE(11/647 n=40) 2
F-12 | GP-011997-00 A Saddle (L)-Trmming I A ( ) -ALA 1
F-13 | GP-011999-00 Al Saddle (L)-Non Trimming 3 W) ¥ A 1
F-14 | GP-012000-01 A Saddle (R)-Trimming I k(A7) -AFA 1
F-15 | GP-012001-00 Al Saddle (R)-Non Trimming 3 vk (4) -u| AP 1
F-16 | 02-020W-2350| A, Al | Washer (¢ 6X15) 3 F AL 944 16
F-17 | SC-0108-4113| A, Al |Screw (M6X 1.0) 7} o] BE (M6X10) 8
F-18 | GP-013215-04| A, Al | Bushing (U) for F-49 Y 5% *JJ}*J 1
F-19 | SC-0317-4517| A, Al |Screw (15/64" n=28) %7 g Ro WELAH(15/64 n=29) 4
F20 | GP-013214-2| A. Al | Bushing (U) for F-29 3 = A3 1
F22 | GP-013229-00| A. Al | Bushing (L) for F-49 B 5 334 1
F24 | GP-025255-00| A, Al | Bushing (L) for F-29 3 = 3124 (0) 1
F-26 | 09-065A-9570 | A. Al | Adjusting Pin for F-20 I = ARA =2A49 2
F27 | SC-0164-2700| A. Al |Screw (M5%0.8) §7F Fr o] HFUAHMEX08) 2
F-28 | GP-015081-01 | A, Al | Hook Shaft (Eccentric Cam) 3= (A7) (LA (0 2
F-30 | 44-009R-9570 | A, Al |Fdt 4= 2
F-31 | 09-B1A-8577 A Hook-Trimming 7}u} HPF-490A(5) TR/CP 2
F-32 | 09-070A-9570 Al Hook-Non Trmming 7}w} HPF-490A(5) 2
F-35 | 07-160A-7500 | A, Al | Bobbin Bu(EF) (C) 2
F-36 |SC-0161-8677| A. Al |Screw (M5X0.8) A BE (M5X08) 2
F-38 | 09-140A-8670| A. Al | Opener for F-34 nnl AelA oy 2
F-39 | SC-A131-4522| A. Al |Screw (1/8" n=44) FEo] Fat 2HeuxH(1/8" n=44) 4
F-40 | 09-142A-8677| A, Al |Opener Hdder v E (X)) (C) 2
F-41 | 44-030M-8670| A. Al |Opener Hoder Felt o o] AE 2
F-42 | 09-079A-9570| A. Al | Opener Stopper AR %’] 2 2%H (0) 2
F-43 | SC-A174-4122| A, Al |Screw (11/64" n=40) F2ol A2 }AK11/64" n=4) 2
F-44 | 09-181W-9570| A. Al | Washer (¢ 262X t0.8) A} 3R 9}»\1 2
F-45 | 09-082A-9570| A. Al |Hook Shaft Bearing 3 Z ) o]¥ (KII15) 2
F-46 | 07-007S-306H| A, Al |Needle Cage for F-29 1 o]5 A o]A] (8% 11 X10) 4
F-47 | 09-084A-9570 | A, Al |Hook Shaft Gear 3 = 7)o 37183 2
F-48 | 07-009S-9570| A. Al |Screw (M6X 0.75) 716 2% Y}AHB-5MM 607061-5) 4
F-49 | GP-013216-01| A. Al | Whed Feed Driving Shaft B FEE (0 1
F-50 | 44-010R-9670| A, Al |Fét for F-49 5 755 A= 1
F-51 | 09-087A-9670| A. Al | Wheel Feed Driving Gear 3 5 F% 7 1
F-52 | 07-009S-9570| A. Al |Screw (M6X0.75) 710 2% YAHB-5MM 607061-5) 2
F-53 | 09-189W-9670 | A. Al | Washer for F—47 3 = 7)o)9bA 5
F-54 | 09-090A-9670 | A, Al | Bearing for F-49 Y 753 vl o3 (KI0) 1
F-55 |09-091A-9670| A. Al | Needle Cage for F-49 1 o]5 #A) ©]#] (14 X18 X 10) 1
F56 | 09-02W-9670| A, Al | Washer for F-59 54 7% 7]11(B) 2kA 5
F-57 | 09-093A-9670 | A, Al | Whed Feed Driving Gear(A) E1] 73X 7]o](A) 37549 1




Post & Hook Mechanism
EAE O X UA(KM-967)

F-31
[
F70 F-71 i !
TT ! [_._l
| jRF
L
i
i l—'_IIF-36
F-69 | '

F-1,80,82

i TTY T,
F-17 F-46 @D LAE X
Tt S @ra wee
F-47 ‘
0000 F48. B OFs3 F-62' (O F61
F-16 F-57 F-59
I F-47
F-48

Tr

1T
F-78 F-78

e

it

szt

B ——
Ol
~J

o,

TN
'




SunLhtar

Ref. No. Parts No. Note Name of Parts = o Q'ty 'T:Z?il;%d
F-58 | 07-009S-9570| A. Al |Screw (M6X 0.75) 716} & A} (B-5MM 607061-5) 2
F59 | 09-095A-9670| A. Al | Whee Feed Driving Gear(B) B % 7] o](B) 37548 1
F-60 | 07-009S-9570| A, Al |Screw (M6x0.75) 716 3% 1A} (B-5MM 607061-5) 2
F-61 | 09-097A-9570| A, Al | Collar for F-24 3 = 3y e 1
F-62 | SC-0317-4517| A. Al |Screw (15/64" n=28) %7 Py Rol WEAH(15/64" n=28) 2
F-63 | 09-099A-9570 | A. Al |Saddle Cover(A) 3 k3 A (A) 2
F-64 |SC-0517-4119| A. Al |Screw (1/8" n=44) F8o] A 22fAH1/8" n=44) 4
F-65 | 09-046C-8577 | A, Al |[Saddle Cover (B) 3 93 AB(B) 2
F-66 | SC-A170-4124| A, Al |Screw (9/64" n=40) FHo) ulely AR} AK9/64 " n=40) 6
F-67 | GP-011447-00 Al | Saddle Cover (C) 3 33 AR(0) 2
F-68 | SC-0517-4119| A, Al |Screw (1/8" n=40) FE o] FAl 2L2uAH(1/8" n=44) 2
F-69 | GP-010087-00 A Hook Cover-Trimming 3 AW - AHE 2
F-70 | GP-010086-00 | A, Al | Hook Cover-Non Trimming 3 AW - B AR 2
F-71 |SC-A170-4124| A, Al |Screw (9/64" n=40) F8o] njely 221} A(9/61" n=40) 4
F-72 | 09-049S-8670| A, Al | Hook Cover Stopper 3 A ~ES 2
F73 | SC-0549-2125| A, Al |Screw (1/8° n=44) Fgol B AR n=44 2
F-74 | 09-112A-9670| A, Al |Gear Cover “A” (Left Upper) 714AW “A” (£ L) 1
F-75 | 09-113A-9670| A, Al | Gear Cover “B" (Left Lower) 7199AW “B” (ETF) 1
F-76 | 09-117A-9570| A. Al |Gear Cover “F” (Right. Lower) Z13AM FT (5F) 1
F-77 | 09-116A-9570 | A, Al | Gear Cover “E’ (Right, Upper) Z1AW “E” (£5.1) 1
F-78 | SC-0365-4118| A. Al |Screw (9/64" n=40) F2o] WlH] 2L} AH9/64” n=40) 8
F-79 | 44-021R-7400| A, Al |Rubber Cap ( ¢$105) HIR= =l 2 @—
F-80 | GP-011114-01 | (Option) | Post (1.6/1.8mm) ZAE (16/1.8mm 3)) 1
F-81 | 04-104R-1230| (Option) | Rubber Cap b AR AW 1
F-82 | GP-027342-00 | Al(Opton) | Post (Non TRIMMING) FE e (B]AFE AFSE) 1
F-83 GP-027388-00 | Al1(Option) | Needle Plate (2mm)- Non Trimming | ¥} (2mm)- AFAL / ¥]AFA 1
F-84 | GP-026757-00 | A(Opton) | Needle Plate (2.4mm)- Trmming HlEg (24mm)- AP/ AFA 1
F-85 | GP-026758-00 | A(Opton) | Needle Plate (2mm)- Trmming Bl (2mm)- AFA/ AFE 1
F-86 | GP-026771-00 | A(Opton) | Whed Feed (3mm) FEY (3mm)- AHE 1
F-87 GP-026773-00 | A(Option) | Wheel Feed Positioning Plate(3mm) | &%y A9 (3mm) 1

NOTE:

A KM-967-7

Al : KM-967

B : KM-957-7

B1: KM-957

[1=Common Part




Saddle & Hook Mechanism
ME X = HUA(KM-957)

G412
-—G411

G- 4,1 5 G-36
G-42' Vs
¥
G-28 |

G-25G-20

1 G-21 M G-75
«— G-16 G719, ()G78
» G-23
G775 £HG-T6
1627
G-26
A {
\ f}
) [
of ;Q
|
G |
f' ;
i
i |
G-80 ‘o E"
rr TTY '
G-81 G-83 G-85

G-95

G-93




SunLhtar

NOTE:

A : KM-967-7
Al : KM-967
B : KM-957-7
B1 : KM-957
[1=Common Part

Ref. No. Parts No. Note Name of Parts = o Q'ty 'T:Z?il;%d
G-1 09-011A-9570 | B. Bl |Body for Wheel Feed Driving v FE A 1

G-2 SC-0108-4113| B. Bl |Screw (M6X 1.0) §-7} FHEo] EE (M6XL0) 8

G3 | 01-020W-2350| B. Bl |Washer (¢ 6XtL5) 3 H At 9 A4 12

G-4 | 09-014A-9570| B. Bl | Whed Feed Holder B4 &4 1

G5 | 07-011W-1230| B. Bl | Washer (¢ 53xtl) F}ebat o] o4A 2

G-6 | 09-0168-9570| B. Bl |Screw for G4 B o] 314 BE 2

G-7 | 09-017S-9570| B. Bl |Pivot Screw (M6x 1.0) E & 9 A} 1

G-8 | 09-018P-9570| B. Bl | Adjusting Pin for G4 v &) =243 1

G9 SC-0105-4517 | B, Bl |Screw (M4x0.7) &7 FodEo] HEFAF (M4x07) 1

G-10-1| 09-201A-9570 | B. Bl | Whed Feed E] 37217 1

G-10-2| 09-202A-9570| B. Bl | Whed Feed Moving Gear B &% 7)e] 37219 1

G-10-3| 05-483A-9570| B. Bl |Ball for G-10-1 287 $%8 7152 2 G-10
G-10-4| 09-022A-9570 | B. Bl | Guide for G-10-3 ] $E8 qhy 37221 1 (60002
G-105| SC-0105-4517| B Bl |Screw (1/8" n=40) S 247 o] W EbA1/8" n=40) 2 %70
G-10-6| 05-484A-9570 | B. Bl |Postioning Plate for G-10-3 289 $%% wA7 7151 1

G-10-7 | 05-485S8-9570| B, Bl |Screw (M25x% 0.45) 287 $%% vA)A} 37153 3

G-10-8| 05-486S-9570 | B. Bl |Screw (M25%0.25) 288 X8 IA A} 37154 3

G-11 | 09-27A-9570| B. Bl |Feed Gear 3] o= 7] ¢] 37220 1

G-12 | 09-128A-9570| B, Bl |Feed Gear Bushing g o]z 7]o] ®A (C) 1

G-13 | SC-0105-4517| B. Bl |Screw (M4X0.7) -7k Fei o] B EAF (M4X07) 1

G-14 | 09-130A-9570| B. Bl | Collar for G-11 3] o= 7])¢] 7}8} (C) 1

G-15 | SC-0105-4517| B. Bl |Screw (M4x0.7) &7 Fodo] HEIAF (M4x07) 2

G-16 | 09-132A-9570| B. Bl |Feed Gear Shaft o]z 7]e] % (C) 1

G-17 | 09-083A-9570| B. Bl |Feed Gear Shaft Claw Clutch o= 7]o] &= B3 Z A (C) 2

G-18 | SC-0164-4517| B, Bl |Screw (M5x0.8) &7 Fodo] HEFIAF (M5%08) 4

G-19 | 09-B5A-9570| B. Bl |Claw Clitch Stud ¥ F93 94% (0 1

G-20 | 09-136A-9570| B. Bl | Bushing (U) for G-16 o)z 7)o & AFHA 2

G-21 |SC-0317-4517| B. Bl |Screw (15/64" n=28) S7b Fo o] wWEAH(15/64" n=29) 1

G-23 | SC-0317-4517| B, Bl |Screw (15/64" n=28) &7b Fo o] W EAH(15/64" n=28) 1

G-24 | 09-040A-9570| B. Bl | Whed Feed Driving Gear (A) B 7% 7)o] (A) 37235 1

G-25 | 07-009S-9570| B, Bl |Screw (M6X0.75) 716 3% 1A} (B-5MM 607061-5) 2

G-26 | 09-042A-9570| B. Bl | Whed Feed Driving Gear (B) B % 7)) (B) 3724 1

G-27 | 07-009S-9570| B. Bl |Screw (M6X0.75) 7o) A Y} AF (B-5MM 607061-5) 2

G-28 | 09-044A-9570| B. Bl | Cover (F) for G-1 Y 7% 2A AW () 1

G-29 | 09-045A-9570| B. Bl | Cover (F) for G-1 Y 7% A AN (1) 1

G-30 | SC-0517-4119| B. Bl |Screw (1/8" n=44) 8o HAl 2 i H(1/8" n=44) 4

G-31 | GP-013033-00 B Needle Plate - Trimming vl s - A" 1

G-32 | 09-047A-9570 Bl Needle Plate -~ Non Trmming Y ] Py 1

G-33 | SC-0302-4114| B. Bl |Screw (11/64" n=40) A AW E BEE (11/647 n=40) 2

G-34 | 07-B1A-9570| B. Bl | Gear Driving Shaft 7o) 7 = 1

G-35 | 01A1428-811H| B, Bl | Bearing for G-34 71e] % % wlo]3 (NTN60BZ) 2

G-36 | 07-B3C-9570| B. Bl |Stop Ring for G-35 c3 W%y (RTW22) 2

G-37 | 07-135A-9570| B. Bl |Front Bushing for G-34 7o) FE = ARA (C) 2

G-38 | 05-025A-9570| B. Bl | Clutch Bearing for G-37 288 = ARA ZH 2

G-41-1| 07-041A-9570| B. Bl | Connecting Rod for G-37 7)e] TE & APA dAR= 2

G-41-2| 05-B0A-9570 | B, Bl | Bearing for G-41-1 AR AR = W3 (GE6E) 4 G4l
G-42 | SC-A477-4128| B. Bl |Pivot Screw (M4x 0.7) A3 QAR = Ak 4

G-43 | 44-001R-9570| B. Bl |Fdt 2LE & AAF: dE 4




Saddle & Hook Mechanism
ME X = HUA(KM-957)

G412
-—G411

G- 4,1 5 G-36
G-42' Vs
¥
G-28 |

G-25G-20

1 G-21 M G-75
«— G-16 G719, ()G78
» G-23
G775 £HG-T6
1627
G-26
A {
\ f}
) [
of ;Q
|
G |
f' ;
i
i |
G-80 ‘o E"
rr TTY '
G-81 G-83 G-85

G-95

G-93




SunLhtar

NOTE:

A : KM-967-7
Al : KM-967
B : KM-957-7
B1 : KM-957
[1=Common Part

Ref. No. Parts No. Note Name of Parts = o Q'ty 'T:Z?il;%d
G-47 | GP-013221-00 B Saddle (R)-Trimming 9 (fy) - AHA 1
G-48 | 09-054A-9570 BlL Saddle (R)-Non Trimming 3 akA (f7) - RAHE 1
G-49 | 01-020W-2350| B. Bl | Washer (¢ 6XtL5) 3 H At 9 A4 16
G-50 | SC-0108-4113| B, Bl |Screw (M6X 1.0) 7R o] BE (M6X L0) 4
G-51 | GP-013214-02| B. Bl | Bushing (U) for G-58 I = Ak 1
G52 | SC-0317-4517| B. Bl |Screw (15/64" n=28) Szt o] WAl (1564 n=29) 1
G-53 | GP-025255-00| B. Bl | Bushing (L) for G-58 I = 33 1
G54 | SC-0317-4517| B. Bl |Screw (15/64" n=28) S Eo] WEUAL (15764 n=28) 1
G-55 | 09-065A-9570| B. Bl | Adjusting Pin For G-51 3 = AR z2A9 1
G-56 |SC-0164-4517| B, Bl |Screw (M5x0.8) § 23] HFAF (M5%08) 1
G-57 | GP-013217-8| B. Bl | Hook Shaft (Eccentric Cam) I HEHAAR) (LAF) 1
G-59 | 44-009R-9570| B. Bl |Fdt &A= 1
G-60 | 09-031A-8577 B Hook-Trimming 7}u} HPF-49%0A(5) TR/CP 1
G-61 | 09-070A-9570 BlL Hook-Non Trmming 7}w} HPF-490A(5) TR/CP 1
G-64 | 07-160A-7500| B. Bl | Bobbin (xR 1
G-65 | SC-0161-8677| B. Bl |Screw (M5X0.8) A 2] B-E(M5x08) 1
G-67 | 09-140A-8677| B. Bl | Opener for G-63 nnl AelA oy 1
G-68 | SC-Al31-452| B. Bl |Screw (1/8" n=44) FEo] Fat 2HeuxH(1/8" n=44) 2
G-69 | 09-142A-8677| B. Bl | Opener Hdder o ] Eo(AA) 1
G-70 | 44-030M-8670| B. Bl |Opener Hoder Felt o o] AE 1
G-71 | 09-079A-9570 | B. Bl | Opener Stopper 2 92 AES 1
G-72 | SC-Al174-4122| B. Bl |Screw (11/64" n=40) Fo) Wb A& AH11/64" n=40) 1
G-73 | 09-181W-9570 | B. Bl | Washer (¢ 262X t0.8) AFRA) 9} A 1
G-74 | 09-082A-9570| B. Bl | Hook Shaft Bearing 3 = w]o]g (KI15) 1
G-75 | 07S007S-306H| B. Bl | Needle Cage for G-58 ] o]& A ¢]A) (8x 11 X10) 2
G-76 | GP-031774-00| B. Bl | Hook Shaft Gear 3 = 7)o] 37183 1
G-77 | 07-0098-9570| B. Bl |Screw (M6X 0.75) 718) A UAL (B-5MM 607061-5) 2
G-78 | 09-097A-9570| B. Bl | Collar for G-53 3 = 3y e 1
G-79 | SC-0317-4517| B. Bl |Screw (M6x 1.0) S2brd o] YEIAHMEX1.0) 2
G-80 | 09-099A-9570| B. Bl |Saddle Cover(A) 3 33 A (A) 1
G-81 |SC-0517-4119| B. Bl |Screw (1/8" n=44) F8o) HA A&UAH15/64" n=2B) 2
G-82 | 09-146C-8577 B Saddle Cover(B) 33 A w(B) 1
G-83 | SC-A170-4124 B Screw (9/647 n=40) Fo] ulely 2R} AK9/6" n=40) 3
G-84 | GP-031773-00 Bl  |Saddle Cover(D) 3 93 A(D) 1
G-85 | SC-0517-4119 Bl Screw (1/8" n=44) FHo] HA 2L AH1/B" n=44) 2
G-86 | GP-010087-00 B Hook Cover-Trimming I A - AFAE 1
G-87 | GP-010086-00 BlL Hook Cover-Non Trimming = AW - WA 1
(G-88 | SC-A170-4124| B. Bl |Screw (9/64" n=40) F2o] niqly 2R} AK9/64 " n=40) 2
G-89 09-049S-8670| B. Bl Hook Cover Stopper = A AE9 1
G-90 | SC-0549-2125| B. Bl |Screw (1/8" n=44) Fio] 2y Ao AH18" n=44) 1
G-91 | 09-114A-9570| B, Bl | Gear Cover “C" (Left. Upper) 71el AW “C" (L) 1
G-92 | 09-115A-9570 | B. Bl | Gear Cover “D” (Left, Lower) 71o] Aw “D" (ET) 1
G-93 | 09-117A-9570| B, Bl | Gear Cover “F” (Right, Lower) 71o) AW “F" (HT) 1
G-94 | 09-116A-9570| B, Bl | Gear Cover “E’ (Right, Upper) 71 AW “E" (L) 1
G-95 | SC-0365-4118| B, Bl |Screw (9/64” n=40) F2o| Wn] 2L} AK9/64" n=40) 8
G-96 | 4-021R-7400 | B. Bl | Rubber Cap( ¢ 105) W = 7] & o) 2




Thread Trimmer Mechanism

x4
AlE2 A
~_H-6 .. H-6
H7¢ D H-3 H-7r 0 H-3
o= o =
o= or
Ha  H-2 oy H-2
H-9 H-9
TT TT
1T H-4. I
. H-8 . H-8
Ha H5 H-5
H-39 H-43 i
I :
- ]
My # H-40
H'45l oH-44
H-11 H-11 *_H-41-1 e
T T
L Y PR 110
Ho12 H-12
v 0 H-14
H-13 "rH-14 H-13
' H-16
H-15 ] H-16 H-15

H-26 § 55
‘ H-17 L

H-31

‘ H-24 H-28 HE%_"’
H-18 Thao H23 | H&,de : £H-36 ‘ ¢
°=H__—T§,_ !'ﬂo & —.—-?_-.- mH-27
- H-27

T
H-27 {59 H-32 H-33 OH-37 H-70

T
H-71 H-72




SunLhtar

Qty Applied
Ref. No. Parts No. Note Name of Parts = o m | - PZ?i il
H-1 GP-025627-01| A. B | Fixed Mes T A A 37728 2 1
H- SC-0502-232| A, B |Screw (9/64° n=40) FRo] 22 Ao (9/64 n=4)| 4 2
H-3 10-0BW-8677 | A, B | Washer (¢ 3.7xt0.5) T AE A A A 4 2
H-4 10-004A-8677 | A, B | Holder for Fixed Mes TR 2~ E 2 1
H-5 SC-0189-380A | A, B |Screw (11/64" n=40) o] AR Z2AH11/64" n=4) 4 2
H-6 10-006A-8677 | A, B | Thread Catcher =l Alzk o) 2 1
H-7 SC-A121-412| A, B |Screw (3/3%2' n=56) F8o| izt 4%»}*}(3/32“ n=5)| 2 1
H-8 10-108A-8677| A, B | Fixed Mes Cover TR 2~ AW ( 2 1
H-9 SC-A170-4124| A. B | Screw (9/64" n=40) FHo] ueiyg Z“’L}AKQ/M' n=40) 4 2
H-10 | 10-111A-8677| A. B | Moving Knife Euﬂ/\ 37720 2 1
H-11 |SC-0211-4113| A, B | Screw (M4X0.7) §7 FrEo] BE (M4X07)| 2 1
H-12 | 10-113A-9577| A. B | Moving Knife Shaft ZuA & () 2 1
H-13 10-114A-8677 A B Collar for Moving Knife Shaft oA &= g2} () 2 1
H-14 |SC-0164-4517| A, B | Screw (M5X0.8) $7 FodEo] AHFAF M5%x08) | 4 2
H-15 | 10-116A-9577| A, B | Moving Knife Shaft Bushing ZEuA = 32A 2 1
H-16 | SC-0352-4515| A. B | Screw (3/16" n=28) FEo] W3 )Ab (3/16° n=28) 2 1
H-17 | 10-118A-9677 A Moving Knife Shaft Crank(L) Euﬂ/\ % A== (E (0) 1
H-18 | SC-0162-4113 A Screw (M5X 0.8) £ FEe] BE (M5x08) | 1
H-19 10-120A-8677 A Moving Knife Shaft Connecting Rod | vl A & °‘i7é~);._ (L=775) 1
H-20 | 10-021S-9677 A Pivot Screw (M5x% 0.8) ZA = dAF = IR} 1
H-23 | 10-083C-7507 A Nut for H-22 B x9E HYE(L) 1
H-24 | 09-016S-9570 A Screw (M5X 0.8) Ev Fo] aAHBE (M5%X0.8) 1
H-25 | 10-125A-9577 | A. B | Moving Knife Shaft Crank(R) A = FYA (£) (C) 1 1
H-26 | SC-0162-4113| A, B | Screw (M5X 0.8) S8 o] BE (M5xX0.38) 1 1
H-27 10-220A-8577 A B Jaint for Moving Knife Shaft Crank | X ol =(£) 3 2
H-28 | 09-016S-9570| A. B | Screw (M5X%0.8) 5 v 3XEE (M5%08) 1 1
H-29 |10-083C-7507| A, B | Nut for H27 B x9E HYE(E) 1 1
H-30 10-030A-9577 A B Spring Hook For Thread Trimmer A4 2]l A28 A o) 1 1
H-31 10-031G-9577 A B Thread Trimming Return Spring A1 28l AxE] 1 1
H-32 | 10-082A-9577| A, B | Joint Connection Stud FQE dAE 1 1
H-33 | 10-083C-7507| A, B | Nut for H-32 B xE AVE(£) 1 1
H-35 | 10-034S-7507 | A. B | Pivot Screw (3/16" n=32) 8% g3 dAxAE g} 1 1
H-36 | 07-011W-1230| A, B | Washer (¢ 3.6X1t0.9) 7}ulat o] oA 1 1
H-37 | 10-033C-7507 | A. B | Nut (3/16" n=32) B x9E HYE(L) 1 1
H-38 | 10-088A-9577| A. B | Thread Trimming Drving Base AP L E b)) o)A 1 1
H-39 |10-0398-9577| A, B | Screw(M6x%10) APAFE W] o] A} 2 2
H-40 | 10-040A-9577| A, B | Thread Trimming Rock Link A4 o= 8= 1 1
H-41 |10-141A-9577| A. B | Thread Trimming Rocker Shaft A 2233 = 1 1
H-41-1| 10-044R-5607 | A. B | Cushion Rubber FA 31E(B) 1 1
H-42 | SC-0317-4517| A, B | Screw (15/64" n=28) 7+ o] W& UAH1Y64 n=29) 1 1
H-43 | 10-043R-9577| A, B | Rubber Cap ( $10) 24 33 1 1
H-4 | 10-166A-7507| A, B | Thread Trimming Cam Rdler A4 288 (0) 1 1
H-45 | 10-067S-7507 | A, B | Pivot Screw (3/16° n=32) AFAA 228 tha) 1 1
H-46 | 10-083C-7507| A, B | Nut (3/16" n=32) B z9E AVE(L) 1 1
H-47 | 41-288G-7500| A, B | Retum Spring for H-40 AES 3§ B AxE 1 1
H-48 | 10-48A-9577| A. B | Thread Trimming Rock Link Stopper| A} &% 83 A& 1 1
H-49 10-049A-9577 A B Stopper Adjusting Body 25y 2 BA (K807) 1 1
H-50 | SC-0162-4113| A, B | Screw (M5X 0.8) {4 FHE e BE (M5X08) 2 2
H-51 | 10-061A-9577| A, B | Clutch Lever EERIEL 1 1
H-52 | 10-0528-9577| A, B | Pivot Screw (15/64" n=28) =83 4 ghat 1 1
H-53 | SN-0121-4000| A. B | Nut (15/64" n=28) S 7] E (15/64" n=28) 1 1
H-54 | 10-0548-9577| A, B | Screw (15/64" n=28) =8 4 A A 1 1
H-55 | SN-0121-4000| A. B | Nut (15/64" n=28) S7] E (15/647 n=28) 1 1
H-5 | GP-015950-01 | A, B | Thread Trimming Cam A A7 1 1
H-57 | SC-A308-4517| A. B | Screw (1/4" n=40) £7 P Eo] WEUAL1/4 n=4)| 3 3
H-58 | 10-068A-9577| A. B | Bracket for H-60 b &Yz Bepl 1 1
H-59 | SC-0119-4119| A, B |[Screw (11/64" n=40) FE o] HA 2L UAH15/64" n=4) 2 2
. H-60 | 10-044A-9677| A, B | Thread Trimming Sdenoid AHE Edae o) = (#) 1 1
NOTE: H-61 | 10-061S-9577| A. B | Screw (M3X%0.5) A Lo =(F) F A} 4 4
H-66 | 11-019M-2350| A. B | Tube for H-60 L ro)= £1 1 1
A KM-967-7 H-67 | 01-018M-2350| A, B | Plug for H-60 FHol= F 1 1
Al : KM-967 H-68 | 10-065A-9577| A, B | Cable Holder (3N) A o] B E](3N) 1 1
B : KM-957-7 H-69 | SC-0365-4118| A. B | Screw (9/64" n=40) F8o] B AL AH9/64" n=40) 1 1
B1: KM-957 H-70 | 02-003A-2700| A. B | Nylon Clip v dE 2 3 3
[FCommonPart | | H-71 | 01-009R-2700 Cable Holder (6N) A o] B A} o) (6N) 4 4
H-72 | SC-0365-4118 Screw (9/64" n=40) F2o] W) 22} 4 4




Needle bar Rocking Mechanism
HiSO 2F A

-33 |-34
a T
|-31L ";:2 et
O I-35 T
1-36 1-17 B 141 1-17 -50
1-35 1-44
O O . @39, T n|-45
18 139 |40 \ 187 I-46 1-27
O
T 0
€ 1-49
| -2
—1-47-1
Q




SunLhtar

NOTE:

A : KM-967-7
Al : KM-967
B : KM-957-7
B1 : KM-957
[1=Common Part

Ref. No. Parts No. Note Name of Parts = o Q'ty 'T:Z?il:)%d
-1 GP-025672-01 Needle Bar Frame Hls g9 1 Apr. 0L 09
I-2 | 44-005R-9570 Felt e F¥9) YE 1
I3 | 44-006G-9570 Holder for I-2 vl FaEql & Exto) 3
I4 | SC-0543-2302 Screw (11/64” n=40) Fo) b AeUAH11/64" n=40) 2
15 15-102A-9570 Plate for Needle Bar Guide Block e ¢k 23 9 () 1
I | 15-0033-9570 Screw (1/8" n=40) et gl B2 FHva) 2
17 44-003R-9570 Fet s ok B A E 1
-8 15-104A-9570 Needle Bar Guide Block vl oh 29 (0) 1
19 44-004R-9570 Oi Supply Sponge for I-8 vl 28 F8 AFEFA 1
I-10 | 15-105A-9570 Needle Bar Rock Shaft s 2% (0) 1
I-11 | 04-009P -7400 Lock Pin For I-10 s Fe9)9) mA 1
I-12 | CL-000082-00 Collar For I-10 453 W g} 1
113 | SC-0110-4115 Screw (15/647 n=28) EF o] W EZ}AH(15/647 n=28) 1
I-14 | 15-109A-9670| A, Al |Front Bushing For I-10 L= AR (0) 1
I-15 | SC-0101-4517 | A. Al |Screw (15/64" n=28) $7h Fo o] WEAH15/64" n=29) 1
I-16 | 06-135A-9570 | B. Bl |Front Bushing For I-10 253 Ao AR (C) 1
117 | 0230208-306H| B. Bl | Needle Cage For I-16 1 o]5 A ©]A] (15 x19 X 17) 4
I-18 | 06-037R-9570 | B. Bl | Cover For I-17 v o] 5 Al o]x] w}A) 8
119 |15-114A-9670| A. Al |Rear Bushing For I-10 LEZ 3T (0 1
I-20 | 06-142A-9670| B, Bl | Rear Bushing For I-10 3 A F5A4 1
I-23 | 15-118A-9570 | B. Bl |Link For Needle Bar Lock Shaft s 2% 3= (0) 1
124 | SC-0109-4113| B. Bl |Screw (M6) §7} Fodo] BE (MS6) 1
I-25 |15-020A-9570| B. Bl |Rdler Rock Shaft Connecting Link |2-&® %% d4gd= 1
I-26 | 15-021A-9570| B, Bl | Needle Cage (L) For I-25 A7 B A o] 5 A o] A](24 x28 X10) 1
I-27 | 075007S-306H| B. Bl |Needle Cage (R) For I-25 1 o]5 A o]A] (8% 11 X10) 3
128 | 06-080A-9570 | B. Bl |Needle Bar Lock Link Stud v 9A%s & 1
129 | SC-0307-412| B, Bl |Screw (3/16" n=32) FHo] izt 2k} ak(3/16”" n=32) 1
130 | GP-013032-00 Rdler Driving Shaft 288 FE= (0 1
I-31 | 06-138A-9570 Crank (F) For I-30 23 dd) ZA=(A) (0) 1
182 | 06-119S-1230 Screw (3/16” n=28) Fo w2t F2baK3/16" n=28) 1
133 | GP-028241-00 Jant clamp For 1-30 3 dd) dAR= 2AHEA 1
134 | SC-A174-4122 Screw (11/64" n=40) Fo) Wb A& AH11/64" n=40) 1
I35 | 06-034W-9570 Washer (¢ 155X t1.5) 53 A AR oA 2
136 | 06-135A-9570 Front Bushing For I-30 25 g "R () 1
139 | CL-000082-00 Collar For I-30 45 2 7}e} 1
140 | SC-0317-2700 Screw (15/647 n=28) EF o] W EZ}AH(15/647 n=28) 1
141 | 06-142A-9570 Rear Bushing For I-30 S5 Ao 224 1
144 | 16-015C-9570 Stop Ring For 1-25 C3 9 %3 (STW24) 1
145 | 06-0B0A-9570 Stud For I-54 =) AAFE F 1
146 | SC-0307-4122 Screw (3/167 n=32) F3o) 2t 22} AK3/16” n=32) 1
I-47 | 16-018 A-9570 Rdler Driving Bar Ass’y 2g2 F58(R) 1
149 | 16-020W-9570 Washer (¢ 82X t10) z2e8 YA = 9N 1
150 | 16-121A-9570 Rdler Driving Shaft Crank (R) 288 FE&AYA (18) (C) 1
I-51 | SC-0307-4122 Screw (3/167 n=32) F¥o] F3 A2 AN/B n=2) 1
152 | GP-025672-00 Needle Bar Frame Ass'y ahatl Fe9 () Iset




J Synchronizer

B8 YIAZLoIq A

J-16
J-7 J-12 123 J-32
L it J-153.19 1. - J-24 j.05 J-27 4.
11 R i R R R =734
é .‘“66@0 B oD oQocoDoos .
L J-114 o 170 1 1 Tt t o1 3318 E=J-35
J-8 J-13 t 322 322 J-223-26 J-263-29
J-3 == J-4 J-21 J-30 &J-36
J-2 b ©J-6
=9 —J-18
J5
J-10 a3

Needle Bar Up / Down Button
HISO & - Of HE &I

1

Program Unit Box & Presser Foot Lifting Solenoid Mechanism
o278 SUE %A S XITREEE &9 ol &

g N




SunLhtar

Ref. No. Parts No. Note Name of Parts = o Q'ty 'T:Z?:L%d
K-1 |12-005A-9577| A. B |Switch AN E A9]3) 1
K-2 | 12-009C-9577| A. B | Button (B)- Red W E(B)- A A 1
K-3 | 12-004R-9577| A, B | Insulated Rubber(B) for Switch 2902 wA AQduT B 1
K-4 [12-103R-9577| A, B |Insulated Rubber(A)(C) for Switch |29]%] 3 HA3F (A)(C) 1
K-5 |[12-002A-9577 A, B | Button Case Cover W E A o)A HAw 1
K-6 [ 12-008G-2700 A, B | Button Shaft Spring WE = Axg 1
K-7 | SC-0337-2350| A. B | Button Support Screw W E =] A AH M2 X PO.4) 2
K-8 |12-005A-2700| A. B | Button Support Shaft WE A= 1
K-9 | GP-026297-00| A. B | Button Case (C) HE Alo)A (C) 1
K-10 | 12-006S2700| A, B |Screw (B) 2895 nAHBE (B) 1
K-11 | 12-007C-2700| A. B | Nut WE A A HYE 2
K-12 | 06-033M-3800| A. B | E-Ring E-9 ( ¢3) 1
Ref.No.| Parts No. Note Name of Parts = H Q' ty AS?\IEQ bly
L5 1-35-01-029| A. B | P/U Bracket P/U Bl 1

NOTE:

A : KM-967-7
Al : KM-967
B : KM-957-7
B1 : KM-957
[1=Common Part




Accessories
MMM A

Auto Knee Liftery Leg Sel-up Guide

+ looking from Underneatl the Table

M-26 =
it Sunbtar

i
N TTYIM-32 |
), 0000M-33 | - M-28 .

| T &

N _ “ /

| & wEn

. i ) &

|\

i T - - P

L

e S 3

i M-39 I

| |

! !
M-52 i |

i M-40 M-38 ,

L J

oo | im-sa
M-45 E M53 [




SunLhtar

NOTE:

A : KM-967-7
Al : KM-967
B : KM-957-7
B1 : KM-957
[1=Common Part

Ref. No. Parts No. Note Name of Parts = o Q'ty 'T:Z?il:)%d
M-1 | 91-001C-1230 Accessory Bag AHr ] B-F 1
M-2 | 91-001C-8270 Head Cover w2 A R) 1
M-3 | GP-022450-00 oi o d MEFS) 1
M-4 | 91-011C-1230 O1 Tank Y F05 1
M-5 01-048A-9570 Head Hinge Rubber ) 2| L 2
M-6 | 01-047R-9570 Bed Supp ort Rubber W =] 2
M-7 | 01-150A-9570 Head Hinge 3123 (C) 2
M-8 | 01-049A-9570 Head Hinge Holder Bar gl A& A o) %- 2
M-9 | 44-024M-7500 Felt(8X 24) A F6 AE 1
M-10 A, Al | Needle W= #DP17% 16) 5
M-11 B. Bl | Needle W} #DP5 X 14) 5
M-12 | 07-160A-7500 Bobbin wal(EF) 4
M-13 | 91-001C-2700 L Wrench (2mm) L @4 (2mm) 1
M-14 | 91-004C-2700 L Wrench (25mm) L @ X] (25mm) 1
M-15 | 91-003C-2700 L Wrench (3mm) L @ %] (3mm) 1
M-16 | 91-001C-3800| A. B |L Wrench (4mm) L #@X] (4mm) 1
M-17 | 91-002C-2700| A. B |L Wrench (5mm) L @4 (5mm) 1
M-18 | 91-007 C-7400 Needle Thread Inserting Guide A 7)7) 1
M-19 | 91-002C-1230 Driver (Large) =zfe] (k) 1
M-20 | 91-003C-1230 Driver (Middle, Small) =gfo]l¥ (1, /) 1
M-2 | GP-025627-01| A. B | Fixed Mes Al A 37728 1
M-23 | 10-08W-8677 | A, B | Washer (¢ 37X t0.5) 1A 2~ F Al oA 4
M-24 | 90-003A-8670 Head Rest =17 2% 1
M-25 | 44-013A-9570 Oi Pan 7] guk o) 1
M-2 | 91-0028-3400 Nail for M-25 A} 8
M-28 | 91-008A-7400| A, Al | Thread Stand Assembly 38 apER- 1
M-29 | 91-007A-2302| B. Bl | Thread Stand Assembly Al 3o (#) 1
M-30 | 60-001A-9570 Belt Cover (L) WEAY () 1
M-31 | GP-016820-00 Belt Cover (R) WEFA (f7) 1
M-32 | SC-0543-4525 Screw (11/64” n=40) F8o] A 2o A (11/64" n=40) 4
M-33 | 10-020W-2700 Washer (¢ 45X t0.8) A9 3 A 4
M-34 | 60-005A-9570 Belt Cover Support Bushing (L) W ey 2 A]RA] (K) 2
M-35 | 60-006A-9570 Belt Cover Support Bushing (S) W EFAW A LA () 2
M-36 | 06-096S-207P Screw W EF W HuA) 4
M-37 | 09-034W 7400 Washer (¢ 7.0%t1.6) F 9k 9l A 4
M-38 | 43-101A-1600 Knee Lifting Pad Assembly T2 (M) 1
M-39 | 43-024A-9570 Knee Lifter Bar Support Shaft FE2SHE HAS(M) 1
M-40 | 43-110C-3400 Crank For M-39 Tt I R A = 1
M-41 | 41-101A-2700 Bobbin Winder Assembly A 77 (#) 1
M-42 | 02-003A-2700| A, B | Nylon Clip s =9 5
M-45 | 09-003A-9670| A, Al | Whed Feed g £ 1
M-46 | 09-004A-9670| A. Al | Whed Feed Postioning Plate 5] zA% 1
M-47 Nail L3 16
M-48 | 43-022A-9570 Support for Knee Lifter Bar T2y vy 1
M-49 | 43-023G-9570 Spring FEEHY R 2y 1
M-50 | 05-022C-3400 Pin ( ¢3%X20) FEd &7 285 (¢3x20) 1
M-51 | 43-0258-9570 Screw (M4X 0.7) Hoown W Al A 2
M-52 | GP-016819-00 Belt Cover “C” WwE 7AW “C" (C) 1
M-53 | 99-003M-9570 Inner Box Qiul 1

¥PDM FAA AR 2E2 L F7}F 96-011MIS70 / 99-002M-9570



Ao X] &A|

Gauge Parts

@O AE (Thread Trimming Type) : KM967-7

% :Standard

Gauge Size

1.6mm

2.0mm

2.4mm
(Standard)

3.2mm

Roller Sizé
Gauge Parts

$26 ¢ 36

¢ 26 ¢ 36

¢ 26
(Standard ¢ 36

¢ 26 ¢ 36

HE=&H0I
(Needle Clamp)

Ht=7Y AtM
(Diagonal
Needle Hole)

GP-0029

57-00

04-014A-9670

Hts =8 Hd
(Parallel
Needle Hole)

k

04-004A-9670

04-034A-9670

LIE JI=
(Needle Guard)

Hts7Y AtM
(Diagonal
Needle Hole)

05-047A-9670

05-037A-9670

05-027A-9670

Hts =9 8
(Parallel
Needle Hole)

*

05-017A-9670

05-057A-9670

HH=7Y AtM
(Diagonal
Needle Hole)

His

(Needle Plate)

- 093649677

- 090649677

- 0901649677

Hts +9 s
(Parallel
Needle Hole)

fr——

%

- GP10486:00

- 03046A 9677

2X His&

(Auxilary Needle Phte)

HH=7Y At
(Diagonal
Needle Hole)

- 03(B7A%6

- 05B7A%

- 03017A%

Hts +9 T8
(Parallel
Needle Hole)

m

*

- GPO1048100

- 03047ASGTT

IAE
(Post)

B

k

09-011A-9670

09-021A-9670

09-001A-9670

09-031A-9670

g s

®
(Wheel Feed Dog) ¢ 26 : |09-002A-9670
Roller Size
O 436 : |09-003A-9670
2=EL D& *
(Wheel Feed Positioning Plate) ¢ 26 : |09-005A-9670
Roller Size
w 436 : |09-004A-9670




® AE (Non Thread Trimming Type) : KM967

Gauge Size 1.6mm 2.0mm 2.4mm 3.2mm
Roller Sizé 4 26
Gauge Parts ¢ 26 ¢ 36 $26 ¢ 36 (Sendard ¢ 36 $26 ¢ 36
Hi=&O0I HHs9 AtM
(Needle Clamp) | (Diagona GP-002957-00 04-014A-9670| | - -
Needle Hole)
His 72z *
(Parallel - - - - 04-004A-9670| | |04-034A-9670
Needle Hole)
LIE 1= HH=79 At
(Needle Guard) | (©iasona | [05-047A-9670] | |05-037A-9670| | |05-027A-9670| | - -
Needle Hole)
His 7o T *
(Parallel - - - - 05-017A-9670| | |05-057A-9670
Needle Hole)
His &t HH=TE AtM
(Needle Plate) | (Diasonal | |0800A90) | |0944870| | |0803490| | |0804A98T0| | | omonsry | |ooenog) | — -
Needle Hole)
fﬂ‘ His 7o T u
I (Parallel - - - - 0%01649670| | | 03-00649670] | | 0%019A9670] | | 09-20A96T0 @—
| Needle Hole)
LAE
(Post) %
B4 09-011A-9670| | [09-021A-9670] | [09-001A-9670] | [09-031A-9670
B
i.
2l sU *
(Wheel Feed Doog) 426 :|09-002A-9670
Roller Size
L 436 : |09-003A-9670
gEL| DT %
(Wheel Feed Positioning Plate) 426 : |09-005A-9670
Roller Size
w L 436 : [09-004A-9670




Small Saddle Mechanism
2% ME & (KM-957SR)

0-24

06
O O 0-11 § oz g l R

T 0-23 0-34
0-7 0-12 5;5
0-19 " 1@ 1013 - O o
T ' 0-21
o8 e?® oW1 ' (o]
0-8 = 0-20

0-50 0-48 0-55 0-28
° 0O
.o Fn
S5 g
Ty
0-70 O 0-54 "
0-43
0-52 0-44
0-69 053 £
o
0-46 =
| 0-29
Te
0-68

0-67




SunLhtar

NOTE:

A : KM-967-7
Al : KM-967
B : KM-957-7
B1 : KM-957
[1=Common Part

Ref. No. Parts No. Note Name of Parts = o Q'ty 'T:Z?il:)%d
0-1 | GP-018933-01 Saddle R 1
0-2 SC-0108-2350 Screw (M6 P10, L15) ANE 1A A 4
0-3 | 06-051W-7400 Washer 2} A 4
0-4 | GP-018917-00 Gear Base 7] 0] W o) 1
0-5 | SC-000588-00 Screw (M5x P0.8, L7) 7] o] wl| o]~ LA} A} 2
0-6 | GP-018928-00 Whed Feed 2 54 1
0-7 | GP-018927-00 Whed Feed Positioning Plate 5 2P 1
0-8 | SC-000585-00 Screw (M4x P07, L7) 3 5 A} 2
09 | GP-018921-01 Gear Base Cover 7] o] v o] AW 1
0-10 | SC-000107-00 Screw (M3x P05, 14) 7o) o]~ AW zmA}A} 2
0-11 | GP-018929-00 Middle Gear 27} 7]9) 1
0-12 | GP-018930-00 Middle Gear Shaft 7k 71 & 1
0-13 | SC-000586-00 Serew (M4X P07, L75 ) | 2=k 7)o mANA} 2
0-14 | PN-000328-00 Pin for Adjusting Height of Feed Wheel| # F1] ¥ o]z 1
0-15 | (B050SC—4517 Serew (M3X P05, 14 ) | & B ol mA A} 1
0-16 | GP-018916-00 Neddle Plate Base R Ea 1
0-17 | SC-000590-00 Serew (M4X P07, L7.5) Aol o]~ A A} 2
0-18 | GP-018931-00 Neddle Plate 2 3 1
0-19 | SC-000584-00 Serew (3/32” n=56) A TAPAL 2
0-20 | 09-065A-9570 Adjusting Pin 3 & ARRA) =249 1
0-21 | SC-0164-2700 Screw ( M5X P0.8) ZFA3 A} 1
0-22 | 09-049S-8670 Hook Cover Stopper F A AE 1
0-23 | SC-0549-2125 Screw (1/8” n=44) 3 Aw 2E3 3 IA} 1
024 AS-005072-00 Hook Cover Ass’y A = 1
0-25 | SC-A170-4124 Screw (9/64” n=40) 3 AW A 2
0-26 | BO50SC-4517 Screw (M3x P05, L6) 7] o wl o]~ FA|A} 4
0-27 | GP-020646-00 Hook Shaft 3 &(dAY) (0 1
0-28 | 09-082A-9570 Hook Shaft Bearing (KI15) 3 = oy 1
0-29 | 06-029A-9570 Needle cage (8x11X10) 3 Z UL A o)A 2
0-30 | GP-018923-02 Wheed Feed Shaft 3 5 % (0 1
0-31 | WS-000182-00 Hook Shaft Washer 3 = 9} 1
0-32 | 09-091A-9670 Needle cage (14x 18 X10) 3 By = UEs Ae)x 2
0-33 | 07-160A-7500 Bobbin BWl(EF) 1
0-34 | 09-070A-9570 Hook 7}u} HPF-490A(5) TR/CP 1
0-35 | 09-139W-8677 Washer for ( ¢6.3 X t0.6) kA o)A 1
0-36 | SC-0161-8677 Screw (M5X% P0.8) 3 )AL 1
0-37 | 44-030M-8670 Opener Hdder Felt S st Flo] AE 1
0-38 | GP-029561-00 Opener Hdder S 3t o) 1
0-39 | 09-140A-8670 Opener 1ul Aol @ 5t 1
0-40 | SC-A131-4522 Serew (1/8" n=44) S 7y AP A} 2
0-41 | 09-087A-9670 Whed Feed Driving Gear g B 7% 7)o 1
0-42 | 07-009S-9570 Serew (M6X P0.75) T35 7)o A2} 2
043 | GP-018925-00 Hook Shaft Upper Bushing 3 = A 1
O-44 | SC-000139-00 Screw (M6x PL0, L8) 3 & ARz} 1




Small Saddle Mechanism
2% ME & (KM-957SR)

0-24

06
O O 0-11 § oz g l R

T 0-23 0-34
0-7 0-12 5;5
0-19 " 1@ 1013 - O o
T ' 0-21
o8 e?® oW1 ' (o]
0-8 = 0-20

0-50 0-48 0-55 0-28
° 0O
.o Fn
S5 g
Ty
0-70 O 0-54 "
0-43
0-52 0-44
0-69 053 £
o
0-46 =
| 0-29
Te
0-68

0-67




SunLhtar

Ref. No. Parts No. Note Name of Parts = o Q'ty 'T:Z?il:)%d
0-45 | GP-018926-01 Hook Shaft Lower Bushing 3 = 33A 1
0-46 | SC-000139-00 Screw (M6x P10, L8) 3 = 33A A AL 1
047 | 09-02W-9670 Washer FY F% 711(B) 244 1
048 | 09-095A-9670 Whee Feed Driving Gear (B) 54 F+% 7191(B) 1
0-49 | 09-009S-9670 Serew (M6X P0.75) B4 F% 7]11(B) 3 )A} 2
050 | 09-098A-9670 Whee Feed Driving Gear (A) 4 % 7191(4) 1
0-51 | 07-0098-9570 Screw (M6X P0.75) FY 75 7)ol (A) ZAA} 2
052 | GP-031774-00 Hook Shaft Gear (37183) 3 % 7)o 1
0-53 | 07-009S-9570 Screw (M6x P0.75) 3 % 7)o mAIA} 2
0-54 | 09-189W-9670 Washer I = 7)o 94 1
0-55 | GP-018924-00 Opener Stopper L 93] AES 1
0-56 | SC-A174-4122 Screw (11/64” n=40) S 93] ARy A} 1
0-57 | 44-021R-7400 Rubber Cap ( ¢105) W= 7] & wHA 1
058 | GP-018240-00 Gear Driving Shaft 7] % = 1
0-59 | 05-025A-9570 Clutch Bearing 28 = ARA F27 2
0-60 | 07-135A-9570 Front Bushing 71 F+E F ARA 2
0-61 | 07-032A-9570 Bearing (NTN608Z) 71e] F5 & wleld 2
0-62 | 07-033C-9570 Stop Ring (RTW22) Cc3 W&y 2
0-63 | 07-041A-9570 Connecting Rod 7l0] F & HAEA AR 2
0-64 | 05-030A-9570 Bearing (GEG6E) AFRA) @ A= w) o]g] 4
065 | 44-001R-9570 Felt £ & dA4Fs d= 4
0-66 | SC-A477-4128 Pivot Screw (M4X P0.7) ARA AAFE g} 4
0-67 | GP-018919-00 Gear Cover 7] AW 1
0-68 | 01A1228-811H Screw (M6X P1.0) 710] Aw zA}A} 2
0-69 | GP-018920-01 Bed Cover W = A 1
070 | 01A12S-811H Screw (M6 P1.0) Wl = AW AL 2

NOTE:

A : KM-967-7
Al : KM-967
B : KM-957-7
B1 : KM-957
[1=Common Part




Roller Edge Guide Mechanism (Option)
Ed| AX| JI0|E A (&M)




SunLhtar

Ref. No. Parts No. Note Name of Parts = 3 Q'ty 'T:Z?:L%d
P-1 AS-005993-00 Rdler Edge Guide Ass'y 28 g 7}el=(=) 1Set
P2 AS-005700-00 Rdler Fixing Shaft (Ass'y) 28 1Y (=) 1Set
P-3 GP-023190-01 Rdler Fixing Shaft 28 1A = 1
P4 GP-023191-01 Rodler (Smal) =9 (&) 1
P-6 GP-023189-00 Roler (Large) 29 () 1
P-7 GP-023188-00 Fixing Screw for Roller 28 1A At 1
P-8 2-016R-1230 Cushion Ring A 3158 1
P9 | SC-000750-00 Screw (M5X P0.8_L5) =1 AE A} 1
P-10 | GP-023184-00 Adjust Shaft (B) 9 =4 % (B) 1
P-11 | GP-023185-00 Retum Spring Holder B A~x8 & 1
P-12 | GP-023186-00 Retum Spring -7 2~ 1
P-13 | SC-000749-00 Screw (M6X PLO__L6) I A2AHEB LA A) 1
P-14 | GP-023182-00 Adjust Shaft (A) A =dH = (A) 1
P-15 | GP-023183-00 Edge Guide Base N =] 7}o]l= A 1
P-16 | CL-000131-00 Collar I}t 1
P-17 | SC-000749-00 Screw (M6X PLO__L6) g}e} ZAA} 1
P-18 | GP-023192-00 Guide Bracket 7}el= Bl 1
P-19 | SC-000583-00 Screw (M5X P0.8, L=7.5) Bl mAAL 2
P20 | 20-040W-2516 Washer for (No.17) o} 2
P21 | GP-023187-00 Fixing Bracket 3 Bl 1
P22 | SC-0175-4522 Screw (11/64 N40) g 2] 7}olz= mA}A} 2
P23 | GP-02%632-00 Fixing Screw For Roller(Small) (&) A oAb 1
P24 | 0401MC-7113 Screw (M4XP0.7 L10) Z A} A M4 XP0.7 L10) 1
P-25 | 05016SN-1211 Nut(M4) T E(M4) 1

NOTE:

A : KM-967-7
Al : KM-967
B : KM-957-7
B1 : KM-957
[1=Common Part




INDEX

Parts No. Name of Parts Page |Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
02-009A-9570 | Timing Belt Pulley(Upper)| 8 | B-8 08-012A-9570 |Eyelet for B-38-1 8 | B-38-2 05-008S-9570 | Pressure Adjust plate spring | 13 | E-8
02-012A-9570 | Timing Belt(Upper) 8§ | B-11 08-0135-9570 |Stud for B-44 8 | B-48 05-0098-9570 | Pivot Screw (M 6x 1.0) 13 | E-9
02-019R-9570 | Cover for B-16 8§ | B-17 08-014W-9570 |Stopping Washer for B-48 8 | B-49 05-0128-9570 | Serew (M4 x0.7) 11 | D-53
02-0208-9570 | Screw (M6X1.0) 8§ | B-18 08-105A-9570 |Hinge Pin For B-38-1 8 | B-40 05-0128-9570 | Screw (M4 x0.7) 13 | E-12
02-101A-9570 | Upper Shaft 8 | B-1 08-107A-9570 |Bushing for B-40 8 | B-42 05-013A-9570 [Body for Roller Ass'y 13 | E-13
02-115A-9570 | Bushing for B-12 8 | B-13 01-001A-9570 |Am, Am Bag, Bed-Non Trimming 7 | A-2 05-014C-1230 |E-Ring (9 4) 15 | E-58-4
02-118A-9570 |Uppe Shaft Guide Bushing| 8 | B-16 01-001A-9577 [Arm, Arm Base, Bed-Trimming| 7 | A-1 05-014G-9570 |Spring for E-16 13 | E-14
025020S-306 H | Cover for C-36 9 | C-37 01-004A-9570 |Bed Support 7| AT 05-016A-9570 |Needle Guard Bracket 13 | E-16
025020S-306 H | Needle Cage for C-42 9 | C-43 01-0058-9570  |Screw (M10X 1.5) 7 | A-3 05016SN-1211 [Nut(M 4) 39 | P-25
025020S-306 H | Needle Cage for C-49 9 | C-50 01-0058-9570  |Screw (M10X 1.5) 7 | A5 05-017A-9670 |Nedle Cwrd (Sencid @ 24mm)[ 13 | E-17
04-004A-9670 |Needle Qamp(Standard:24mm)| 8 | B-22 01-007R-8130 |Rubber Cap (@ 10.5) 7 | A-18 05-021A-9570 |Bearing for E-23 13 | E-21
04-012A-9670 |Stopper for Needle Bar Frame 8§ | B-31 01-009R-2350 [Cable Holder 7 | A-55 05-022C-3400 |Pin (®3x20) 31 | M-50
04-015A-9570 |Needle Bearing for B33 8 | B-34 01-009R-2700 [Cabk Holder (6N) 25 | H-T1 05-022C-9570 |Stop Ring for E-23 13 | E-22
04-016W-9570 | Washer (98.2xt10) 8 | B-35 01-010A-9570 [Face Plate 7 A9 05-022C-9570 |Stop Ring for E-44 13 | E-45
04-018C-9570 | Grip Ring For B-38-1 8 | B-39 01-011L-2350 |Cable Holder(5N) 7 | A-64 05-023A-9570 | Roller Shaft 13 | E-23
04-101A-9570 | Needle Bar 8 | B-20 01-015A-7400 |Thread Retainer 7 | A-15 05-024A-9570 |Upper Bushing for E-23| 13 | E-24
04-101A-9670 |Needle Bar 8 | B-19 01-018M 2350 |Plug for H-60 25 | H-67 05-025A-9570 |Clutch Bearing for D-51 | 11 | D-52
04-103R-9570 |Rubber Cap(® 6.6) 8 | B-21 01-018M 9570 |Rubber Cap (# 25.4) 7 | A-17 05-025A-9570 |Clutch Bearing for E-24| 13 | E-25
04-105A-9670 |[Needle Clamp Holder 8 | B-23 01-019C-7400  |Stopper for Thread Take-up Sping 7 | A-48 05-025A-9570 |Clutch Bearing for G-37 21 | G-38
04-110A-9570 |Needle Bar Clamp 8 | B-29 01-020W 2350 |Washer ( 86X t15) 7 | A-40-1 05-025A-9570 |Clutch Beating 37 | 0-59
04-114A-9570 |Needle Bar Crank 8§ | B-33 01-020W 2350 |Washer ( 86X t15) 11 | D-45 05-026W 9570 | Washer (#9.7xtl0) 13 | E-26
04-117A-9570 |Stud for Needle Bar Crank| 8 | B-36 01-020W 2350 [Washer ( 86X t15) 21 | G-3 05-027W 9570 | Washer (6% t.15) 11 | D-50
05-014C-1230 |E-Ring(24) 9 | C-14 01-020W 2350 |Washer ( 86X t15) 23 | G-49 05-027W 9570 | Washer (#9.7xt0.1) 13 | E-27
06-001A-9570 |Feed Length Cantrol Buttn | 9 | C-1 01-022A-7500 |Arm Thead Guide Plate(L) 7 | A-2L 05-029A-9570 |Connecthg Rod for E-32| 13 | E-37-1
06-002G-9570 |Spring for C-1 9 |C-2 01-023A-9570 |Arm Thread Guide Plate| 7 | A-19 05-030A-9570 |Bearing for G-41-1 21 | G-41-2
06-004A-9570 |Presser Plate for C-7 9 | CH4 01-024A-7500 |Felt For Upper Thread Swy | 7 | A-21-1 05-030A-9570 |Beating (GEGE) 37 | O-64
06-0058-9570 | Screw(3/16"n=28) 9 |C-5 01-032A-9570 |Rear Cover 7 | A-29 05-038A-9570 |[Holder For E-23 (¢ 36)| 13 | E-40
06-007P-9570 |Pin(® 8% 35) 9 | C-7 01-034A-9570 |Bearing Cover 7 | A-31 05-039A-9570 |[Holder For E-23 (¢ 26)| 13 | E-40
06-009G-9570 | Spring for C-7 9 1C-9 01-035P-1370 |Machine Number Pl te 7 | A-61 05-039P 9570 |Fixed Pin for E-23 13 | E-41
06-010A-9570 |Feed Eccentric Control Asm.| 9 | C-10 01-035P 7400 |Pin 7 | A-62 05-040C-9570 |Smap Ring for E-23 13 | E-42
06-013P-9570 | Pin(® 5x30.6) 9 | C-13 01-036A-9570 |Presser Bar Lifter Plate Cover 7 [ A-33 05-041C-9570 |Smap Ring for E-40 13 | E-43
06-015A-9570 |Feed Cam 9 | C-15 01-039R-9570 |Bed Hole Cover 7 | A-37 05-042A-9570 |Bearing for E-40 13 | E-44
06-018A-9570 |Feed Cam Moving Body Ass'y | 9 | C-18 01-041A-9570 [Bed Leg 7 | A-39 05-044A-9570 [ Roller Foot Ass y Bracket (63) | 13 | E-46
06-019A-9570 | Moving Body Guide 9 |C-19 01-047R-9570 |Bed Support Rubber 31 | M-6 05-0458-9570 | Screw (M4x0.7) 13 | E-47
06-020C-7400 |E-Ring(®6) 9 |C-8 01-048A-9570 |Head Hinge Rubber 31 | M-5 05-0458-9570 | Screw (M4x0.7) 13 | E-49
06-021C-9570 | Screw Presser 9 | C-21 01-049A-9570 |Head Hinge Holder Bar| 31 | M-8 05-049W 9570 [ Washer (#3x t0.1) 15 | E-50-7
06-023W-9570 | Washer (824X t3) 9 |cC-23 01-150A-9570 |Head Hinge 31 | M-7 05-0508-9570 [ Screw (MZ2.5% 0.45) 15 | E-51
06-024A-9570 [Collar for C-16 9 | C-24 01-155A-7600 |Front Bearng for D-19 [ 11 | D-22 05-101A-9570 |Presse Bar Uppe Bushing| 13 | E-1
06-025C-9570 |Feed Cam Body Pressery 9 [ C-25 01-155A-7600 |[Front Bearng for D-19 | 11 | D-29 05-103A-9570 | Presser Bar 13 | E-3
06-028A-9570 |Bearing for C-27 9 | C-28 01A122S-811H [Screw (M6x P1.0) 37 | 0-68 05-105A-9570 |Presser Bar Bracket 13 | E-5
06-030A-9570 |Stud for C-27 9 | C-30 01A122S-811H [Screw (M6x P1.0) 37 | 0-70 05-110A-9570 |Presse Bar Lowe Bushig| 13 | E-10
06-030A-9570 |Stud for C-45 9 | C-47 01A142S-811H |Bearing(Big) for B-38-1 8 | B-38-4 05-119A-9570 |Roller Shaft Hinge Body | 13 | E-19
06-033C-9570 [Stop Ring for C-32 9 |C-33 01A142S-811H |Bearing for D-47 11 | D-48 05-480A-9570 | Roller ( @ 26) 15 | E-50-1
06-034W-9570 | Washer (9 15.5%tl 5) 9 | C-34 01A142S-811H |Bearing for G-34 21 | G-35 05-481A-9570 [Roller ( @ 36) 15 | E-50-1
06-034W-9570 | Washer (@ 15.5%tl 5) 9 | C-51-1 02-003A-2700 |Nylon Clip 25 | H-70 05-481A-9570 [Roller ( @ 36) 15 | E-51-1
06-036A-9570 | Needle Cage for C-35 9 | C-36 02-003A-2700 |Nylon Clip 31 | M-42 05-482A-9570 | Guide Plate for E-50-3 | 15 | E-50-2
06-037R-9570 | Cover for C-43 9 | C-44 02-009A-9570 | Tining Bdt Pulley (Middld Ass'y 11 | D-4 05-483A-9570 | Roller D riving Ball 15 | E-50-3
06-037R-9570 | Cover for C-50 9 | C-51 02-012A-9570 | Timing Belt ( Lower) 11 [D-7 05-483A-9570 | Ball for G-10-1 21 | G-10-3
06-116A-9570 |Feed Cam Body 9 | C-16 02-016R-1230 |Cushion Ring 39 | P-§ 05-484A-9570 | Positioning plate fa E-50-3 | 15 | E-50-4
06-1195-1230 |Screw(3/16"n=28) 9 | C-39 02-019R-9570 |Pully Cover 11 | D-17 05-484A-9570 | Positioning Plate for G-10-3 | 21 | G-10-6
06-127A-9570 |[Feed Cam Conneding Rod | 9 | C-27 02-0208-9570  |Screw (M6x 1.0) 11 | D-18 05-4858-9570 | Screw (M2.5% 0.45) 15 | E-50-5
06-132A-9570 |Feed Rock Shaft 9 | C-32 02-020W 2350 |Washer ( 86X 1.5) 17 | F-16 05-4858-9570 | Screw (M2.5% 0.45) 21 | G-10-7
06-135A-9570 |Bushing (F) for C-32 9 |C-35 02-115A-9570 |Bushing for D-8 11 [D-9 05-486S-9570 | Screw (M2.5% 0.25) 15 | E-50-6
06-138A-9570 |Crank (F) for C-32 9 | C-38 025020S-306H |Needle Cage For I-16 21 | 1-17 05-486S-9570 [ Screw (M2.5% 0.25) 21 | G-10-8
06-142A-9570 | Bushing (M) for C-32 9 | C-42 030508SC-4517 |Screw (M3 X P0.5, L4) 35 | 0-15 06-029A-9570 |Needle cage (8X11x10) | 35 | O-29
06-145A-9570 |Crank (R) for C-32 9 | C-45 03050SC-4517 [Screw (M3x P0.5, L6) 35 | 0-26 06-030A-9570 |Needk Bar Lock Link Stud | 27 | I-28
06-149A-9570 |Bushing (R) for C-32 9 | C-49 04-009P 7400 |Lock Pin For I-10 27 | 1-11 06-030A-9570 |Stud For I-54 27 | I-45
07-011A-5607 |Uppe Shaft Rear Bearing | 8 | B-12 0401M C-7113 | Screw( M4 x P0.7 L10) 39 | P-24 06-032P 7400 |Pin (@ 7x34.4) 7 | A4
0750075-306 H | Needle Cage for C-27 9 | C-29 04-104R-1230 |Rubber Cap 19 | F-81 06-032P 7400 |Pin (@7 X34.4) 7 | A-6
08-002A-9570 |Beang(Small) for B-38-1 | 8 | B-38-3 05-0001-9570  |Roller Praser Foot Ass'y | 15 | E-77 06-033M 3800 | E-Ring 29 | K-12
08-011R-9570 [Needle Cage Cover 8 | B-46 05-0078-9570 |Screw (1/2"n=28) 13 | E-7 06-034W 9570 | Washer (#15.5%tl 5) 27 | 1-35




INDEX

Parts No. Name of Parts Page |Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
06-037R-9570 |Cover For I-17 27 | I-18 09-004A-9670 | Wheel Feed Peitioning Plate| 31 | M-46 09-117A-9570 |Gear Cover “F"(Right, Lower) | 23 | G-93
06-051W 7400 |Washer 35 1 0-3 09-006A-9670 | Needle Plate(24mm ) on Tiim ming 17 | F-7 09-128A-9570 |Feed Gear Bushing 21 | G-12
06-096S-207P | Screw 31 | M-36 09-0098-9670 | Serew (M6 X P0.75) 37 1 0-49 09-130A-9570 |Collar for G-11 21 | G-14
06-1198-1230 |Screw (3/16"n=28) 27 | 1-32 09-011A-9570 | Body for Wheel Feed Driving 21 | G-1 09-132A-9570 |Feed Gear Shaft 21 | G-16
06-135A-9570 [Front Bushing For I-10| 27 | I-16 09-014A-9570 | Whed Feed Holder 21 | G4 09-136A-9570 [Bushing (U) for G-16 21 | G-20
06-135A-9570 |Front Bushing For I-30| 27 | I-36 09-016S-9570 | Screw for G-4 21 | G-6 09-139W 8677 [Washer for (963%1t0.6) | 35 | 0-35
06-138A-9570 |[Crank (F) For 130 27 [ I-31 09-016S-9570 | Serew (M5%0.8) 25 | H-24 09-140A-8670 |Opener for F-34 17 | F-38
06-142A-9570 |Rear Bushing For I-30 | 27 | I-41 09-0168-9570 | Serew (M5%0.8) 25 | H-28 09-140A-8670 |Opener 35 | 0-39
06-142A-9670 |Rear Bushing For I-10 | 27 | I-20 09-0178-9570 | Pivot Screw (M6x 1.0) | 21 |G-7 09-140A-8677 |Opener for G-63 23 | G-67
07-005A-9570 [Lower Shaft Collar 11 | D-23 09-018P 9570 | Adjusting Pin for G-4 21 | G-8 09-142A-8677 |Opener Holder 17 | F-40
07-007A-9570 [Lower Shaft Gear 11 | D-25 09-022A-9570 | Guide for G-10-3 21 | G-10-4 09-142A-8677 |Opener Holder 23 | G-69
07-007S-306H [Needle Cage for F-29 17 | F-46 09-027A-9570 |Feed Gear 21 | G-11 09-146C-8577 |Saddle Cover(B) 23 | G-82
07-008A-7400 |Middle Shaft Front Bearmg | 11 | D-3 09-031A-8577 | Hook-Trimming 17 | F-31 09-181W 9570 | Washer (@ 26.2X t) 8) 17 | F-44
07-0098-9570 | Screw (M6x0.75) 11 | D-26 09-031A-8577 | Ho ok-Trimming 23 | G-60 09-181W 9570 | Washer (8 26.2x t) 8) 23 | G-73
07-0098-9570 | Screw (M6x0.75) 17 | F-48 09-033A-9570 | Feed Gear Shaft (law (lutch 21 | G-17 09-189W 9670 | Washer for F-47 17 | F-53
07-009S8-9570 | Screw (M6 X 0.75) 17 | F-52 09-034W 7400 | Washer (#7.0Xtl 5) 31 | M-37 09-189W 9670 | Wa sher 37 | 0-54
07-0098-9570 | Screw (M6x0.75) 19 | F-58 09-035A-9570 | Claw Clutch Stud 21 [ G-19 09-201A-9570 |Whed Feed 21 | G-10-1
07-0098-9570 | Screw (M6x0.75) 19 | F-60 09-040A-9570 | Wheel Feed Driving Gear (A) | 21 | G-24 09-202A-9570 |Wheel Feed Moving Gear| 21 | G-10-2
07-0098-9570 | Screw (M6x0.75) 21 | G-25 09-042A-9570 | Wieel Feed Driving Gear (B) | 21 | G-26 10-020W-2700 | Washer( 8 4.5X t0 8) 8 | B-47
07-0098-9570 | Screw (M6x0.75) 21 | G-27 09-044A-9570 | Cover (F) for G-1 21 | G-28 10-020W-2700 [Washer (# 4.5% t0 8) 9 |C-11
07-0098-9570 | Screw (M6x0.75) 23 | G-77 09-045A-9570 | Cover (F) for G-1 21 | G-29 10-003W 8677 [Washer (8 3.7% t0 5) 25 | H-3
07-0098-9570  |Screw (M6 x P0.75) 35 | 0-42 09-046C-8577 | Saddle Cover (B) 19 | F-65 10-003W 8677 [Washer (8 3.7X 0 5) 31 | M-23
07-0098-9570  |Screw (M6 X P0.75) 37 | 0-51 09-047A-9570 | Needle Plat - Non Trimming | 21 | G-32 10-004A-8677 |Holder for Fixed Mes 25 | HAH4
07-0098-9570 | Screw (M6 X P0.75) 37 | 0-53 09-049S-8670 | Hook Cover Stopper 19 | F-72 10-006A-8677 |Thread Catcher 25 | H-6
07-011A-5607 | Middle Shaft Rear Bearing| 11 | D-8 09-049S-8670 | Hook Cover Stopper 23 | G-89 10-020W 2700 [Spring W asher For F-5 | 17 [ F-5-1
07-011W -1 230 |Washer (8 6xtl 5) 7 | A-58 09-049S-8670 | Hook Cover Stopper 35 | 0-22 10-020W 2700 | Washer (@ 4.5X t) 8) 31 | M-33
07-011W -1 230 |Washer (@ 5.3% tl) 21 | G-5 09-054A-9570 | Saddle (R)-Non Trimming| 23 | G-48 10-0218-9677 |Pivot Serew (M5x 0.8) | 25 | H-20
07-011W -1 230 |Washer (@ 3.6 ) 9) 25 | H-36 09-065A-9570 | Adjusting Pin for F-20 [ 17 | F-26 10-030A-9577 [Spring Hook For Threed Timmer | 25 | H-30
07-012A-9570 | Lovwer Sheft Claw Clutch Ass'y| 11 | D-30 09-065A-9570 | Adjusting Pin For G-51| 23 | G-55 10-031G-9577 |Theed Trimming Retwn Spring 25 | H-31
07-015A-9570 [Clutch Connecting Disc | 11 | D-33 09-065A-9570 | Adjusting Pin 35 1 0-20 10-032A-9577 |Joint Connection Stud 25 | H-32
07-019A-9570 [Front Bearing for D-34 | 11 | D-37 09-070A-9570 | Hook-Non Trimming 17 | F-32 10-033C-7507 [Nut for H-22 25 | H-23
07-025A-9570 | Timing Belt Pully (Lower) As'y| 11 | D-41 09-070A-9570 | Hook-Non Trimming 23 | G-61 10-033C-7507 |[Nut for H-27 25 | H-29
07-028A-967B |Gear Driving Base 11 | D-44 09-070A-9570 | Hook 35 | 0-34 10-033C-7507 |Nut for H-32 25 | H-33
07-031A-9570 | Gear Driving Shaft 21 | G-34 09-079A-9570 | Opener Stopper 7 | F-42 10-033C-7507 |Nut (3/16"n=32) 25 | H-37
07-032A-9570 |Bearing (NTNG608Z) 37 | 0-61 09-079A-9570 | Opener Stopper 23 | G-T1 10-033C-7507 |Nut (3/16"n=32) 25 | H-46
07-033C-9570 [Stop Ring for D-48 11 | D-49 09-082A-9570 | Hook Shaft Bearing 17 | F-45 10-0348-7507 |Pivot Seew (3/16"'n=32)| 25 | H-35
07-033C-9570 |Stop Ring for G-35 21 | G-36 09-082A-9570 | Hook Shaft Bearing 23 | G-74 10-038A-9577 |Thread Trimming Driving Base [ 25 | H-38
07-033C-9570 |Stop Ring (RTW22) 37 | 0-62 09-082A-9570 | Hook Shat Bearig (KI15) 35 | 0-28 10-0395-9577 | Screw( M6 X 1.0) 25 | H-39
07-041A-9570 |Connection Rod for D-55| 11 | D-57 09-084A-9570 | Hook Shaft Gear 17 | F-47 10-040A-9577 |Thread Trimming Rock Link | 25 | H-40
07-041A-9570 [Connectig Rod for E-24| 13 | E-29-1 09-087A-9670 | Wheel Feed Driving Gear| 17 [F-51 10-043R-9577 [Rubber Cap (#10) 25 | H-43
07-041A-9570 [Connecthg Rod for G-37| 21 | G-41-1 09-087A-9670 | Wheel Feed Driving Gear| 35 [ O-41 10-044A-9677 |Thread Trimming Solenodd | 25 | H-60
07-041A-9570 |Connecting Rod 37 | 0-63 09-090A-9670 |Bearing for F-49 17 | F-54 10-044R-5607 |Cushion Rubber 25 | H-41-1
07-101A-9570 |Lower Shaft “ A" 11 | D-19 09-091A-9670 | Needle Cage for F-49 17 | F-55 10-048A-9577 |Thred Tinming Rock Link Stpper | 25 | H-48
07-102A-9570 | Bearing (F) Bwhing for D-19 | 11 | D-20 09-091A-9670 | Needle cage (14x18%10)| 35 | 0-32 10-049A-9577 |Stopper Adjusting Body| 25 | H-49
07-116A-9570 |Lower Shaft “B" 11 | D-34 09-092W 9670 | Washer for F-59 17 | F-56 10-051A-9577 [Clutch Lever 25 | H-51
07-117A-9570 |Bearing (F) Buwhing for D-3¢ | 11 | D-35 09-092W 9670 | Washer 37 | 0-47 10-0528-9577 |Pivot Serew (15/64n=2%) | 25 | H-52
07-135A-9570 [Front Bushing for D-51| 11 | D-51 09-093A-9670 | Wheel Feed Driving Gear(A)| 17 | F-57 10-0548-9577 [Screw (15/64"n=28) 25 | H-54
07-135A-9570 [Front Bushing for G-34| 21 | G-37 09-093A-9670 | Wheel Feed Driving Gear (A) | 37 [ O-50 10-058A-9577 |Bracket for H-60 25 | H-58
07-135A-9570 [Front Bushing 37 | 0-60 09-095A-9670 | Wheel Feed Driving Gear(B)| 19 | F-59 10-0615-9577 [Screw (M3x0.5) 25 | H-61
07-160A-7500 [Bobbin 17 | F-35 09-095A-9670 | Whee| Feed Driving Gear (B) | 37 | 0-48 10-065A-9577 |Cablk Holder(3N) 7 | A-59
07-160A-7500 |Bobbin 23 | G-64 09-097A-9570 | Collar for F-24 19 | F-61 10-065A-9577 |Cable Holder(3N) 11 [ D-61
07-160A-7500 [Bobbin 31 | M-12 09-097A-9570 | Collar for G-53 23 | G-78 10-065A-9577 |Cablk Holder (3N) 25 | H-68
07-160A-7500 |Bobbin 35 | 0-33 09-099A-9570 | Saddle Cover(A) 19 | F-63 10-0678-7507 |Pivot Seew (3/16"n=32)| 25 | H-45
07-221A-9570 |Beaing (R) Bushirg for D34 | 11 | D-38 09-099A-9570 | Saddle Cover(A) 23 | G-80 10-108A-8677 [Fixed Mes Cover 25 | H-8
0750075-306H |Needle Cage for G-58 23 | G-75 09-112A-9670 | Gear Cover “A”(Left Upper)| 19 | F-74 10-111A-8677 |Moving Knife 25 | H-10
075007S-306H |Needle Cage (R) For -2 | 27 | I-27 09-113A-9670 | Gear Cover "B"(Left Lower)| 19 | F-75 10-113A-9577 [Moving Knife Shaft 25 | H-12
08-010B-3701 [Plug for A-50 7 | A-54 09-114A-9570 | Gear Cover "C"(Left, Upper) 23 | G-91 10-114A-8677 | Coller for Movirg Knif Shaft | 25 | H-13
09-001A-9670 |Post 17 | F-1 09-115A-9570 | Gear Cover ‘D" (L eft, Lower) 23 | G-92 10-116A-9577 |Moving Knif Shaf Bushing | 25 | H-15
09-003A-9670 [Whed Feed 17 | F-3 09-116A-9570 | Gear Cover E"(Right, Upper) | 19 | F-77 10-118A-9677 |Moving Knife Shaft Crnk(L) | 25 | H-17
09-003A-9670 [Whed Feed 31 | M-45 09-116A-9570 | Gear Cover 'E"(Right, Upper) | 23 | G-94 10-120A-8677 | Moving Knife Shaft Conneting Red | 25 | H-19
09-004A-9670 |Wheel Feed Pasitioning Plate| 17 | F-4 09-117A-9570 | Gear Cover 'F"(Right, Lower) | 19 | F-76 10-125A-9577 |Moving Knife Shaft Crank(R) | 25 | H-25




INDEX

Parts No. Name of Parts Page |Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
10-141A-9577 | Thread Trimming Rocker Sheft| 25 | H-41 43-023G-9570 [Spring 31 | M-49 GP-012888-00 | Take up Lever Crank 8 | B-44
10-166A-7507 | Thread Thmmirg Cam Roller | 25 | H-44 43-024A-9570 [Knee Lifier Bar Support Shaft | 31 | M-39 GP-025331-00 |Link Cam 8 | B-2
10-220A-8577 | Joint for Moving Knife Shaft Crank | 25 | H-27 43-0258-9570 [Screw (M4x 0.7) 31 | M-51 GP-028242-00 |Feed Rock Shaft Jdnt Clamp 9 | C-40
11-0178-7500 [Nut for D -53 11 | D-54 43-071A-9570 |Presser Bar Lifter Moving plate| 15 | E-58-1 GP-042659-00 |Feed Cam Connecting Rod | 9 | C-27
11-019M 2350 | Tube for H-60 25 | H-66 43-072A-9570 |Pin (@ 5x18.5) 15 | E-58-2 GP-009202-00 | Model Mark (KM-967-7)| 7 | A-25
11-020A-2500 | Magnetic Holder 11 | D-60- 43-073A-9570 |Roller for E-58-2 15 | E-58-3 GP-009213-00 | Model Mark (KM-967) | 7 | A-26
11-0215-2500 |Screw For D-60-1 11 | D-60- 43-101A-1600 |Knee Liftng Pad Assembly| 31 | M-38 GP-009214-00 | Model Mark (KM-957-7)| 7 | A-27
11-022W 2500 | Washer For D -60-1 11 | D-60- 43-101A-9570 |Presse Bar Liter Crank | 15 | E-52 GP-009217-00 Model Mark (KM-957) [ 7 | A-28
12-002A-9577 |Button Case Cover 29 | K-5 43-110C-3400 |Crank For M-39 31 | M-40 GP-010086-00 |Hock Cover-Non Trimmhg 19 | F-70
12-004R-9577 | Insd ated Rubber(B) for Switch| 29 | K-3 43-121A-9570 [Knee Lifter Crank 15 | E-62-1 GP-010086-00 | Hook Cover-Non Trinming 23 | G-87
12-005A-2700 |Button Support Shaft 29 | K-8 43-122A-9570 [Knee Lifter Crank Stud| 15 | E-62-2 GP-010087-00 | Hook Cover-Trmming 19 | F-69
12-005A-9577 | Switch 29 | K-1 44-001R-9570 |[Felt 11 | D-59 GP-010087-00 | Hook Cover-Trmming 23 | G-86
12-006S-2700 |Screw (B) 29 | K-10 44-001R-9570 |Felt 13 | E-31 GP-010181-01 [Roller Foot Ass y Breclet (026 | 13 | E-46
12-007C-2700 |Nut 29 | K-11 44-001R-9570 |Felt 21 | G-43 GP-010476-00 | Guide for E-46 13 | E-48
12-008G-2700 |Button Shaft Spring 29 | K-6 44-001R-9570 |Felt 37 | 0-65 GP-010485-01 | Needle Plae 24 mm)-Trimming | 17 | F-6
12-009C-9577 | Button(B)- Red 29 | K-2 44-003R-9570 |Felt 21 | 1-7 GP-010487-01 | Ausilary Nedk Plde Standad - 24mm) 17 | F-8
12-103R-9577 | Insulatel R ubber(A)(C) for Switch 29 | K-4 44-004R-9570 |Oil Supply Sponge for -8 | 27 | I-9 GP-011114-01 |Post (1.6/18mm) 19 | F-80
13-002C-9570 |Stop Ring for D-1 11 | D-2 44-005R-9570 |Felt 271 | 1-2 GP-011447-00 |Saddle Cover (C) 19 | F-67
13-017A-9570 |Pulley 11 | D-15 44-006G-9570 |Holder for I-2 27 | 1-3 GP-011997-00 |Saddle (L)-Trimming 17 | F-12
13-101A-9570 |Middle Shaft 11 | D-1 44-009R-9570 |[Felt 17 | F-30 GP-011999-00 |Saddle (L)-Nen Trimming | 17 | F-13
13-117A-967B |Stitch Length Control Ring| 11 | D-12 44-009R-9570 |[Felt 23 | G-59 GP-012000-01 [Saddle (R)-Trimming 17 | F-14
1-35-01-029 P/U Bracket 29 | L-5 44-010R-9670 |Felt for F-49 17 | F-50 GP-012001-00 |Saddle (R)-Non Trimming| 17 | F-15
15-0035-9570 | Screw (1/8"n=40) 27 | I-6 44-013A-9570 |Oil Pan 31 | M-25 GP-013032-00 |Roller D riving Shaft 27 | I-30
15-020A-9570 |Roler Rock Sheft Comectirg Linkl 27 | I-25 44-021R-7400 |Rubber Cap (# 10.5) 19 [ F-79 GP-013033-00 |Needle Plate - Trimmihg| 21 | G-31
15-021A-9570 | Needle Cage (L) For 25| 27 | I-26 44-021R-7400 |Rubber Cap(#10.5) 23 | G-96 GP-013214-02 |Bushing (U) for F-29 17 | F-20
15-0538-5607 | Screw (11/64"n=40) 7 | A-11 44-021R-7400 |Rubber Cap (# 10.5) 37 | 0-57 GP-013214-02 |Bushing (U) for G-58 23 | G-51
15-0538-5607 | Screw (11/64"n=40) 7 | A-46 44-024M 7500 |Felt (8x32) 7 [ A-22 GP-013215-04 |Bushing (U) for F-49 17 | F-18
15-102A-9570 | Plete for Needle Bar Gude Block| 27 | I-5 44-024M 7500 |Felt( 8 x 24) 31 | M-9 GP-013216-01 |Whee Feed Driving Shaft | 17 | F-49
15-104A-9570 | Needle Bar Guide Blck 27 | I-8 44-030M 8670 |Opener Holder Felt 17 | F-41 GP-013217-03 |Hook Shat (Eccentric Cam)| 23 | G-57
15-105A-9570 [Needle Bar Rock Shaft | 27 | I-10 44-030M 8670 [Opener Holder Felt 23 | G-70 GP-013221-00 [Saddle (R)-Trimming 23 | G-47
15-109A-9670 |Front Bushing For I-10| 27 | I-14 44-030M 8670 |Opener Holder Felt 35 [ 0-37 GP-013229-00 [Bushing (L) for F-49 17 | F-22
15-114A-9670 |Rear Bushing For I-10 | 27 | I-19 44-097C-7500 |Nut for E-65 15 | E-66 GP-013234-00 |Thread Tale-up Lever Cover| 7 | A-13
15-118A-9570 |Link For Neede Bar Lock Seft | 27 | I-23 60-001A-9570 |Belt Cover (L) 31 | M-30 GP-015081-01 | Hook Shatt (Eccentric Cam)| 17 | F-28
16-015C-9570 [Stop Ring For I-25 27 | I-44 60-005A-9570  |Belt Cover Support Bushing (L) 31 | M-34 GP-015583-00 | Needle Guard (2.0mm) | 15 | E-76
16-018A-9570 |Roller Driving Bar Assy| 27 | I-47 60-006A-9570  [Belt Cower Support Bushirg (S 31 | M-35 GP-015950-01 |Thread Trimming Cam | 25 | H-56
16-020W 9570 | Washer (#8.2Xtl 0) 27 | 1-49 90-003A-8670 |Head Rest 31 | M-24 GP-016819-00 |Belt Cover “C" 31 | M-52
16-121A-9570 |Rdler Driving Shaft Crank (R)| 27 | I-50 91-001C-1230 |Accessory Bag 31 | M-1 GP-016820-00 | Bt Cover (R) 31 | M-31
17-437C-7907 | Tube for A-50 7 | A-52 91-001C-2700 |L Wrench (2mm) 31 | M-13 GP-018240-00 | Gear Driving Shaft 37 | 0-58
20-040W 2516 | Washer for (No.7) 39 | P-20 91-001C-3800 [L Wrench (4mm) 31 | M-16 GP-018916-00 |Neddle Plate Base 35 | O0-16
40-002C-2350 |E-Ring(#8) 8 | B-37 91-001C-8270 |Head Cover 31 | M-2 GP-018917-00 | Gear Base 35 | 0-4
40-002C-2350 |E-Ring(®8) 9 |C-3 91-002C-1230 |Driver (Large) 31 | M-19 GP-018919-00 | Gear Cover 37 | O-67
40-001A-9677 | Thread Tension Contrd As'y 7| A-41 91-002C-2700 |L Wrench (5mm) 31 | M-17 GP-018920-01 |Bed Cover 37 | 0-69
40-002A-9670 | Thread Tension Contrd As'y 7 | A-42 91-002S-3400 |Nail for M-25 31 | M-26 GP-018921-01 |Gear Base Cover 35 | 0-9
40-002C-2350 |E-Ring (98) 13 | E-28 91-003C-1230 |Driver (Middle, Smal) | 31 | M-20 GP-018923-02 | Whed Feed Shaft 35 | 0-30
40-003A-9577 | Thread Tension Contrd As'y 7| A-43 91-003C-2700 |L Wrench (3mm) 31 | M-15 GP-018924-00 | Opener Stopper 37 | 0-55
40-004A-9570 | Thread Tension Contrd As'y 7 | A-44 91-004C-2700 |L Wrench (2.5mm) 31 | M-14 GP-018925-00 |Hock Shaft Uppe Bushing| 35 | 0-43
40-006A-9577 | Tenson Release Solemid Assy(4)| 7 | A-50 91-007A-2302 [Thread Stand Assembly| 31 | M-29 GP-018926-01 |Hook Shaft Lowe Bushing| 37 | O-45
40-109P 9570 |Tension Releasing Shaft| 7 | A-45 91-007C-7400 |Needle Thread Inserting Guide [ 31 | M-18 GP-018927-00 | Wheel Feed Pesitioning Plate| 35 | O-7
41-101A-2700 |Bobbin Winder Assembly [ 31 | M-41 91-008A-7400 |Thread Stand Assembly| 31 | M-28 GP-018928-00 | Whed F eed 35 | 0-6
41-288G-7500 |Return Spring for H-40 | 25 | H-47 91-011C-1230 |Oil Tank 31 | M-4 GP-018929-00 | Middle Gear 35 | O-11
43-002A-9570 | Bushing for E-52 15 | E-53 99-003M 9570 |Inner Box 31 | M-53 GP-018930-00 | Middle Gear Shaft 35 | 0-12
43-005A-9570 | Guide Bushing for E-5 | 15 | E-56 AS-005072-00 |Hook Cover Ass'y 35 | 0-24 GP-018931-00 |Neddle Plate 35 | 0-18
43-008S-9570 | Pivot Screw (M6x 1.0) | 15 | E-59 AS-005700-00 |Roller Fixing Shaft (Ass'y)| 39 |P-2 GP-018933-01 [Saddle 35 [ 0-1
43-009G-9570 |Spring for E-58-1) 15 | E-60 AS-005993-00 |Roller Edge Guide Assy | 39 |P-1 GP-020585-00 | Model Mark (KM-95BR) | 7 | A-63
43-010A-9570 | Knee Lifta Connedting Bar| 15 | E-61 BR-000096-00 [Uppe Shaft Front Bearing| 8 | B-7 GP-020646-00 | Hook Shaft 35 | 0-27
43-0158-9570 | Screw (M6 X 1.0) 15 | E-65 BR-000156-00 [Needle Cage for B-44 8 | B-45 GP-022450-00 |Oil 31 | M-3
43-017A-9570 | Knee Lifter Crank Spring Hook| 15 | E-67 CL-000082-00 |Collar for C-32 9 | C-52 GP-023182-00 [ Adjust Shaft (A) 39 | P-14
43-018G-9570 |Knee Lifter Crank Spring| 15 | E-68 CL-000082-00 |Collar For I-10 27 | 1-12 GP-023183-00 | Edge Guide Base 39 | P-15
43-019A-9570 | Spring Hook plate 15 | E-69 CL-000082-00 |Collar For I-30 27 | 1-39 GP-023184-00 [ Adjust Shaft (B) 39 | P-10
43-021A-9570 |Knee Lifter Bar Ass'y | 15 | E-71 CL-000131-00 |Collr 39 | P-16 GP-023185-00 |Retum Spring Holder 39 | P-11
43-022A-9570 |Suppat for Knee Lifter Bar | 31 | M-48 GP-008028-00 |Thread Take-up Lever 8 | B-38-1 GP-023186-00 |Retum Spring 39 | P-12




INDEX

Parts No. Name of Parts Page |Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
GP-023187-00 |Fixing Bracket 39 | P-21 SC-000588-00 | Screw (M5xP0.8, L7) 35 [0-5 SC-0317 4517 [Screw (15/64"n=28) 23 | G-52
GP-023188-00 |Fixing Screw for Roller | 39 | P-7 SC-000588-00 |Screw (M5XPQ§ L=75) 39 | P-19 SC-0317 4517 [Screw (15/64"n=28) 23 | G-54
GP-023189-00 |Roller (Large) 39 | P-6 SC-000590-00 | Serew (M4xP0.7, L7.5)| 35 | O-17 SC-0317 4517 |Serew (M6X1.0) 23 | G-79
GP-023190-01 |Roller Fixing Shaft 39 | P-3 SC-0007 49-00 | Screw (M6XP1.0_L6) 39 | P-13 SC-0317 4517 |Screw (15/64"n=28) 25 | H-42
GP-023191-01 |Roller (Small) 39 | P-4 SC-000749-00 |Screw (M6XPL.0_L6) | 39 | P-17 SC-0337-2350 |Button Support Serew | 29 | K-7
GP-023192-00 | Guide Bracket 39 | P-18 SC-000750-00 |Screw (M5%P0.8_L5) | 39 | P-9 SC-03524515 |Serew (3/16"n=28) 13 | E-2
GP-024432-00 | Gear Driving Shaft 11 | D-47 SC-01014517 |Screw (15/64"n=28) 7 |1-15 SC-03524515 |Serew (3/16"n=28) 13 | E-11
GP-025255-00 |Bushing (L) for F-29 17 | F-24 SC-01045607 |Screw (1/4"n=40) 11 |D-14 SC-03524515 [Serew (3/16"n=28) 25 | H-16
GP-025255-00 |Bushing (L) for G-58 | 23 | G-53 SC-01054517 |Screw (M4x0.7) 21 | G-9 SC-0365-4118 [Serew (9/64"n=40) 7 | A-60
GP-025627-01 |Fixed Mes 25 | H-1 SC-0105-4517 | Screw (1/8"n=40) 21 | G-10-5 SC-0365-4118 [Screw (9/64"n=40) 11 | D-62
GP-025627-01 |Fixed Mes 31 | M-22 SC-01054517 | Screw (M4x0.7) 21 | G-13 SC-0365-4118 [Screw (9/64"n=40) 13 | E-18
GP-025632-00 |Fixng Srew For Rdler(Smal) | 39 | P-23 SC-0105-4517 | Screw (M4x0.7) 21 | G-15 SC-0365-4118 [Screw (9/64"n=40) 19 | F-78
GP-025672-00 |Needle Bar Frame Ass'y | 27 | I-52 SC-0108-2350 | Screw (M6x1.0) 7 | A-40 SC-03654118 |Screw (9/64"n=40) 23 | G-95
GP-025672-01 |Needle Bar Frame 27 | I-1 SC-0108-2350 |Serew (M6XPL.0, L15) | 35 | 0-2 SC-0365-4118 [Screw (9/64"n=40) 25 | H-69
GP-026297-00 |Button Case (C) 29 | K-9 SC-0108 4113 |Screw (M6x1.0) 11 | D-46 SC-0365-4118 [Screw (9/64"n=40) 25 | H-72
GP-026757-00 |Nedle Plet ( 24mm) - Trimnirg | 19 | F-84 SC-0108 4113 |Serew (M6x1.0) 17 | F-17 SC-0502-2302 [Serew (9/64"n=40) 7 | A-14
GP-026758-00 [Needle Plaf (mm)- Trimming| 19 | F-85 SC-0108 4113 |Serew (M6x1.0) 21 [G-2 SC-0502-2302 [Serew (9/64' n=40) 25 | H-2
GP-026771-00 [Whed Feed (3mm) 19 | F-86 SC-01084113 |Serew (M6x1.0) 23 | G-50 SC-0517 4119 [Serew (1/8"n=44) 19 | F-64
GP-026773-00 | Wheel Feed Pes foning Fa te(3nm) 19 | F-87 SC-01094113 | Screw (M6) 27 | 1-24 SC-0517 4119 [Serew (1/8"n=40) 19 | F-68
GP-027342-00 |Post (Non TRIMMING) 19 | F-82 SC-0110-4115 |Screw (15/64"n=28) 27 | 1-13 SC-0517 4119 [Serew (1/8"n=44) 21 | G-30
GP-027388-00 |Neede Plat (2nm)-N oo Timming | 19 | F-83 SC-0119-4119 |Screw (11/64"n=40) 25 | H-59 SC-0517 4119 [Serew (1/8"n=44) 23 | G-81
GP-027468-00 |Presser Bar Lifter 15 | E-54 SC-0150-4122 | Screw (15/64"n=28) 11 | D-16 SC-0517 4119 |Screw (1/8"n=44) 23 | G-85
GP-028241-00 |Joint clamp For I-30 27 | 1-33 SC-01618677 | Screw (M5x0.8) 17 | F-36 SC-0519-2302 |Screw (9/64"n=40) 7 | A-23
GP-029561-00 |Opener Holder 35 | 0-38 SC-0161-8677 |Screw (M5%0.8) 23 | G-65 SC-0523-1230 |Serew (3/16"n=28) 7 | A-30
GP-031773-00 |Saddle Cover(D) 23 | G-84 SC-0161-8677 |Screw (M5xP0.8) 35 | 0-36 SC-0523-1230 [Serew (3/16"n=28) 7| A-34
GP-031774-00 |Hook Shaft Gear 23 | G-76 SC-01624113 | Screw (M5x0.8) 7 | A-57 SC-05314125 |Serew (9/64"n=40) 7 | A-49
GP-031774-00 |Hook Shaft Gear (37183)| 37 | 0-52 SC-0162-4113 |Screw (M5%0.8) 25 | H-18 SC-05314125 [Serew (9/64"n=40) 7 | A-56
PN-000328-00 |Pin for Adjus ing Heigh: of Feal Wiee! | 35 | O-14 SC-01624113 | Screw (M5x0.8) 25 | H-26 SC-0536 7500 [Screw (3/32"n=56) 7 | A-21-2
RI-000063-00 |Stitch Length Control Ring| 11 | D-13 SC-01624113 | Screw (M5x0.8) 25 | H-50 SC-0543 2302 [Screw (11/64"n=40) 17 | F-2
SC-000367-00 [Screw (M6X1.0) 9 | C-17 SC-0164-2700 |Screw (3/16"n=28) 15 | E-55 SC-0543-2302 [Screw (11/64"n=40) 27 | 14
SC-0110-1230 |Serew (15/64"n=28) 9 | C-26 SC-0164-2700 | Screw (M5x0.8) 17 | F-27 SC-0543 4525 |Screw (11/64"n=40) 31 | M-32
SC-0112-2302 |Serew (9/32"n=28) 8 |B-4 SC-0164-2700 | Screw (M5xP0.8) 35 | 0-21 SC-0548 7 400 |Screw (3/16"n=32) 7 | A-35
SC-0123-1230 |Serew (9/32"n=28) 8 |B-3 SC-0164-4517 |Screw (M5%0.8) 21 | G-18 SC-0549-2125 [Serew (1/8"n=44) 19 | F-73
SC-0180-4111 |Screw (11/64"n=40) 8 | B-30 SC-0164-4517 |Screw (M5%0.8) 23 | G-56 SC-05492125 [Serew (1/8"n=44) 23 | G-90
SC-0305-5607 |Serew(3/16"n=232) 9 | C-46 SC-01644517 |Screw (M5%0.8) 25 | H-14 SC-0549-2125 |Screw (1/8” n=44) 35 | 0-23
SC-0307-4122 |Serew (3/16"n=32) 8 |B-6 SC-01754522 | Serew (11/64 N40) 39 | P-22 SC-A117-4417 |Serew (1/4"n=40) 11 |D-5
SC-0307-4122 | Screw( 3/16"n=32) 9 | C-20 SC-0179-3710 |Serew (11/64"n=40) T | A-47 SC-A117-4417 [Screw (1/4"n=40) 11 | D-10
SC-0317-4517 |Screw (15/64"n=28) 8§ | B-5 SC-0180-4111 |Screw (11/64"n=40) 13 | E-15 SC-A117-4417 |Screw (1/4"n=40) 11 [ D-31
SC-0317-4517 |Screw (15/64"n=28) 9 | C-31 SC-0183-4122 | Screw (15/64"n=28) 13 | E-20 SC-A117-4417 [Serew (1/4"n=40) 11 | D-42
SC-0317-4517 | Screw( 15/64"n=28) 9 | C-48 SC-0183-4122 | Screw (15/64"n=28) 15 | E-70 SC-A121-4122 [Serew (3/32' n=56) 25 | H-7
SC-0317-4517 | Screw( 15/64"n=28) 9 | C-53 SC-0189380A |Screw (11/64"n=40) 25 | H-5 SC-A131-4522 |Screw (1/8"n=44) 17 | F-39
SC-0352-4515 |Serew (3/16"n=28) 8 | B-41 SC-02114113 |Screw (M4x0.7) 25 | H-11 SC-A131-4522 [Serew (1/8"n=44) 23 | G-68
SC-0352-4515 [Serew (3/16"n=28) 8 | B-43 SC-0302-4114 | Screw (11/64"n=40) 17 | F-11 SC-A131-4522 |Screw (1/8” n=44) 35 | 0-40
SC-0523-1230 |Serew (11/64"n=40) 8 | B-32 SC-0302-4114 | Screw (11/64"n=40) 21 | G-33 SC-A170-4122 |Serew (9/64"n=40) 7 | A-32
SC-0542-1230 |Screw (11/64"n=40) 9 [C-22 SC-0307 4122 |Screw (3/16"n=32) 7 |A-8 SC-A170-4122 [Serew (9/64"n=40) 7 | A-38
SC-0549-2125 |Serew (1/8"n=40) 8 | B-28 SC-0307 4122 | Screw (3/16"n=32) 15 | E-63 SC-A170-4124 [Serew (9/64"n=40) 19 | F-66
SC-A117-4417 | Screw (1/4"n=40) 8§ | B-9 SC-0307 4122 |Screw (3/16"n=32) 27 | 1-29 SC-A170-4124 |Screw (9/64"n=40) 19 | F-71
SC-A117-4417 | Serew (1/4"n=40) § | B-14 SC-0307 4122 |Screw (3/16"n=32) 27 | 1-46 SC-A170-4124 [Screw (9/64"n=40) 23 | G-83
SC-A156-4118 |Screw (9/64"n=40) 8§ | B-24 SC-0307 4122 |Screw (3/16"n=32) 27 | I-51 SC-A170-4124 |Screw (9/64"n=40) 23 | G-88
SC-A174-4122 | Serew (11/64"n=40) 9 | C-12 SC-0317-2700 |Screw (15/64"n=28) 27 | 1-40 SC-A170-4124 |Screw (9/64"n=40) 25 | H-9
SC-A174-4122 | Serew (11/64"n=40) 9 | C-41 SC-0317 4517 | Screw (15/64"n=28) 11 |D-21 SC-A170-4124 |Screw (9/64” n=40) 35 [ 0-25
SC-A308-4517 [Serew (1/4"n=40) 8 | B-10 SC-0317 4517 | Serew (15/64"n=28) 11 |D-24 SC-A174-4122 [Screw (11/64"n=40) 7 | A-10
SC-A308-4517 | Screw (1/4"n=40) 8 | B-15 SC-0317 4517 |Screw (15/64"n=28) 11 |D-28 SC-A174-4122 [Screw (11/64"n=40) 7 | A-20
SC-A350-4515 | Screw (1/8"n=40) 8 | B-27 SC-0317 4517 | Screw (15/64"n=28) 11 [D-36 SC-A174-4122 [Screw (11/64"n=40) 17 | F-5
SN-0119-4000 [Nut(3/16"n=28) 9 |C-6 SC-0317 4517 | Serew (15/64"n=28) 11 | D-39 SC-A174-4122 [Serew (11/64"n=40) 17 | F-43
SC-000107-00 |Screw (M3xP0.5, L4) 35 | 0-10 SC-0317 4517 | Screw (15/64"n=28) 13 | E-6 SC-A174-4122 [Screw (11/64"n=40) 23 | G-72
SC-000139-00 [Screw (M6xPL.0, L8) 35 | O-44 SC-0317 4517 | Screw (15/64"n=28) 15 | E-57 SC-A174-4122 [Screw (11/64"n=40) 27 | I-34
SC-000139-00 [Screw (M6xPL.0, L8) 37 | 0-46 SC-0317 4517 | Serew (15/64"n=28) 17 | F-19 SC-A174-4122 |Serew (11/64" n=40) 37 | O-56
SC-000584-00 |Screw (3/32" n=56) 35 | 0-19 SC-0317 4517 | Screw (15/64"n=28) 19 | F-62 SC-A308-4517 |Screw (1/4"n=40) 11 [D-6
SC-000585-00 |Serew (M4xP0.7, L7) | 35 | O-8 SC-0317 4517 | Screw (15/64"n=28) 21 | G-21 SC-A308-4517 |Serew (1/4"n=40) 11 | D-11
SC-000586-00 |Serew (M4xP0.7, L7.5)| 35 | 0-13 SC-0317 4517 | Serew (15/64"n=28) 21 | G-23 SC-A308-4517 |Serew (1/4"n=40) 11 | D-32




INDEX

Parts No. Name of Parts Page |Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
SC-A308-4517 |Screw (1/4"n=40) 11 | D-43
SC-A308-4517 | Screw (1/4"n=40) 25 | H-57
SC-A477-4128 |Pivot Screw (M4x 0.7) | 11 | D-58
SC-A477-4128 |Pivot Screw (M4x 0.7) | 13 | E-30
SC-A477-4128 |Pivot Screw (M4x 0.7) | 21 | G-42
SC-A477-4128 | Pivot Serew (M4XP0J) | 37 | O-66
SN-0121-4000 |Nut (15/64"n=28) 25 | H-53
SN-0121-4000 |Nut (15/64"n=28) 25 | H-55
SN-0121-7400 |Nut (15/64"n=28) 7 | A-16
SSK M-0000001| Synchronizer Ass y 11 | D-60
WS-000182-00 | Hook Shaft Washer 35 | 0-31

Nai 31 | M-47









